YANMAR PARTS CATALOG

0CD10-M78002EN

Last update Feb., 2010




Introduction

1.This parts catalog for SUPER Co., Ltd. OEM gasoline engine GAT140SHPSK, GA180SEHPS,
GA210SEHPSK, GA240SEHPSK, GA340SEHPSK, GA210SHPS is as well as the new one on the

GA210SHPSK.
Parts catalog No. Date of issue Remarks
First edition 000Y00D7800 Dec. , 2002 No need
1st edition (supplement) 000Y00D7801 May, 2004 No need
2nd edition (supplement) 000Y0O0D7802 Apr., 2007

service.

4. Specification

2.This parts catalog does not contain the technical data needed for maintenance

3.The illustrations used in this parts catalog have been simplified for clarity.

Model name Fig.No. | Production date | Model of SUPER Co., Ltd. name
GAT40SHPSK| 1~9 Nov., 2002~ SEN-1310SS
GAT80SEHPS| 10~19 Sep., 2002~ SE2705NSET/SE2107NSET
GA210SEHPSK Nov., 2002~ SEN-2108SS/SEN-1315S8S
GA210SHPSK 2029 Apr., 2007~ FCPS-1513-3
GA240SEHPSK| 30~39 Aug. , 2002~ SEN-1615SS/SEN-2110SS
GA340SEHPSK| 40~49 July, 2002~ SEN-1620SS/SEN-3010SS
GA210SHPS| 50~58 Jan. , 2004~ WRE-1500S

It may cause engine defects.

5. The contents of this parts catalog are subject to change without notice.

6.Be sure to use only Yanmar genuine parts for repairs. |[f imitation parts are used,




Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }3} }5}
(C)=4JH-DTZP (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
(A (B) (©) (B () (F)
1 1 729595-51390 FUEL INJECTION PUMP 1 1 1 1 1 1
1-1 v 729595-51391 FUEL INJECTION PUMP 1 1 1 1 1 N 1
(A=E00185) (B=E00200) 4
3 é 2 26022-060162 SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162 SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040 CAMSHAFT 1 1 1 1 1
5 2 122710-51050 BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060 RETAINER 1 1 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

(@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1__ (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.

1 - Main parts (Assembly parts)
2 - Sub component included in " 1.
3 - Sub component included in ” 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(3®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
«—= 9 9
N Old N > New | for New Part.
«—No New Part is not interchangeable for Old Part but Old Part is interchangeable
Q old — Ves > New for New Part.
R Old 4%) New | New/ Old Parts are both interchangeable.
es
No .
S Old «<——— New | New/ Old Parts are both not interchangeable.
No g
W Part newly added.
Z Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(@ Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No. Note 1) Date

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) ” XXX ” are for parts that could not be predicted or for engine models that could not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(3 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



Fig. No

. Fig. Name

GA140-340S(E)HPS(K)

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

. CYLINDER BLOCK

. CYLINDER HEAD & BONNET

. AIR CLEANER

. CRANKSHAFT,PISTON & CAMSHAFT
. FUEL PIPE

. CARBURETOR

. GOVERNOR & CONTROL DEVICE

. FLY.MAGNETO & STARTING DEVICE
. TOOL & LABEL

CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL TANK & FUEL PIPE
CARBURETOR

GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE
STARTING MOTOR

TOOL & LABEL

CYLINDER BLOCK

CYLINDER HEAD & BONNET

AIR CLEANER
CRANKSHAFT,PISTON & CAMSHAFT

FUEL PIPE

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
CARBURETOR
GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE
STARTING MOTOR
TOOL & LABEL
CYLINDER BLOCK
CYLINDER HEAD & BONNET
AIR CLEANER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL PIPE
CARBURETOR
GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE
STARTING MOTOR
TOOL & LABEL
CYLINDER BLOCK
CYLINDER HEAD & BONNET
AIR CLEANER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL PIPE
CARBURETOR
GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE
STARTING MOTOR

TOOL & LABEL



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.

58.

Fig. Name
CYLINDER BLOCK
CYLINDER HEAD & BONNET
AIR CLEANER
CRANKSHAFT,PISTON & CAMSHAFT
FUEL PIPE
CARBURETOR
GOVERNOR & CONTROL DEVICE
FLY.MAGNETO & STARTING DEVICE

TOOL & LABEL

Contents

Fig. No.

Fig. Name



0CD10-M78002

i A)=GA140SHPSK D)=GA240SEHPSK
Flgl CYLINDER BLOCK EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 760598-01561 BLOCK ASSY, CYLINDER 1

4 2 114270-01600 PIN, M8X12 2

5 2 160610-01690  PLUG, M12 2

6 2 104200-59170  GASKET, 12 2

7 2 160610-02220  SEAL, 20326 1

8 2 24101-062040 BEARING, BALL 6204C3 1

9 1 760590-01531 COVERASSY 1

11 2 160610-02220  SEAL, 20326 1

12 2 24101-062040  BEARING, BALL 6204C3 2

14 1 26476-060252  SCREW, TAPPING M6X25 8

15 1 160591-01761  CAPASSY 1

17 2 24311-000180 O-RING, 1AP18.0 1

18 1 160797-01851  JOINT 2

19 1 24311-000180 O-RING, 1AP18.0 2

20 1 160998-01950  NIPPLE, DRAIN 1

21 1 106990-44660  CLIP, HOSE 12.5 2

22 1 104200-59170 GASKET, 12 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Flg .2. CYLINDER HEAD & BONNET EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 160810-03180 PIPE , BREATHER 1
2 1 160590-11011 HEAD ASSY, CYLINDER 1
6 1 160590-11100 VALVE, INTAKE 1
7 1 160590-11110 VALVE, EXHAUST 1
19 REFER TO Fig.3 8 1 160690-11120 SPRING, VALVE 2
9 1 160690-11180 RETAINER, SPRING 2
10 1 160690-11200 ARM, ROCKER 2
11 1 160690-11222 PIVOT, ROCKER ARM 2
12 1 160690-11271 BOLT 2
13 1 160690-11280 NUT, M6X0.5 2
14 1 160690-11290 PLATE, GUIDE 1
15 1 26216-080182 STUD, M8X 18 2
16 1 160690-11300 BONNET 1
17 1 160690-11311 GASKET, BONNET 1
18 1 26106-060352 BOLT, M6X 35 PLATED 2
19 1 26106-060202 BOLT, M6X 20 PLATED 1
20 1 160690-03050 BREATHER 1
21 1 160610-04201 BOLT, FLANGE M8X53 4
22 1 160598-01331 GASKET, HEAD 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

H A)=GA140SHPSK D)=GA240SEHPSK
Flg-‘?’- AIR CLEANER EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B () O () ¢
1 1 183505-12600 CLEANER ASSY, AR 1
1-1 1 183505-12601 CLEANER ASSY, AR 1 F
(A=*2003.07)
2 2 183505-12500  BODY, AIR CLEANER 1
N SRERERCT . 3 2 160580-12531 CAP, AIR CLEANER 1
A MUFFLER IS CUSTOMER ARRANGEMENTS. 4 2 160495-12540  ELEMENT 1
5 2 160495-12550 HOLDER, ELEMENT 1
5-1 2 160495-12551  HOLDER, ELEMENT 1 S
_ (A=*2003.07)
E@Eie@ PART 6 1 160610-04570  BOLT, M6X70 2
" 6-1 1 160790-04600  BOLT, M6X75 2 S
./ (A=*2003.07)
g 6-2 1 160690-04610  STUD, 2D6X72 2 N
(A=E/#B9050)
10 7 1 26366-060002  NUT, M6 2
@/ / 7-1 1 114250-12300  NUT 2 S
@ (A=*2003.07)
€ 8 1 160610-56151  GASKET, CARBURETOR 1
) 9 1 160690-13201  GASKET, MUFFLER 1
REFER TC Fig.#6
10 1 194990-22140  NUT, M8 2
10-1 1 26366-080002  NUT, M8 2 N

(A=E/#A3687)
11 1 194990-22140 NUT, M8 2 w
(A=E/#A3687)

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.6-1 AND 7-1.

(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.5-1,6-1,7-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.4. CRANKSHAFT,PISTON & CAMSHAFT (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160598-14050 CAMSHAFT ASSY 1
1-1 1 160598-14051 CAMSHAFT ASSY 1 N
(A=E/#98250)
2B 3 160610-21290 KEY, 4X10 1 w
(A=E/#98250)
8 2 160590-14570 SPRING,DECOMPRESSION 1
9 1 22512-040120 KEY, 4X 12 1 Z
(A=E/#98250)
10 1 160590-14400 ROD, PUSH 2
11 1 160490-14200 TAPPET 2
12 1  760590-21700 CRANKSHAFT ASSY 1
14 3 160610-21290 KEY, 4X10 1
N 15 2 160590-21200 GEAR, CRANKSHAFT 1
16 2 160590-21210 GEAR, IDLE 1
17 2 22512-040160 KEY, 4X 16 1
18 1 160610-04910 NUT, FLYWHEEL M14 1
19 1 160598-22010 PISTON ASSY 1
21 2  760598-22500 RING SET, PISTON 1
25 1 160590-22300 PIN, PISTON 1
26 1 22252-000130 RING, 13 2
27 1  760590-23700 ROD ASSY, CONNECTING 1
29 2 26106-060302 BOLT, M6X 30 PLATED 2
30 1 183605-14140 KEY 1

.

IB7%
PREVIOUS

9

b

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.5. FUEL PIPE

FOS VOB AEFRTY .
A FUEL TANK IS CUSTOMER ARRANGEMENTS.
FO5>o
FUEL TANK
7
9

REFER TO Fig.®6

3

(A)=GA140SHPSK
(B)=GA180SEHPS
(C)=GA210S(E)HPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK
(F)=GA210SHPS

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160810-55301 COCK ASSY, FUEL 1
1-1 1 160810-55303 COCK ASSY, FUEL 1 R
(A=E/#D6377)
3 2 160710-55360 RING 1
3-1 2 160810-55570 RING 1 R
(A=E/#D6377)
4 2 160710-55370 GASKET 1
4-1 2 160810-55560 GASKET 1 R
(A=E/#D6377)
5 2 160810-55380 FILTER 1
5-1 2 160810-55550 FILTER, FUEL 1 R
(A=E/#D6377)
6 2 160710-55390 CUP, FUEL COCK L37 1
6-1 2 160810-55540 CUP, FUEL COCK L37 1 R
(A=E/#D6377)
7 1 106990-44660 CLIP, HOSE 12.5 2
8 1  119520-03990 CLIP, HOSE 10.5 2
9 1 160591-59350 HOSE, FUEL A-685 1
9-1 1 160591-59361 HOSE, FUEL A-310 1 N
(A=E/#97208)
10 1 160667-59360 PIPE, FUEL 1
10-1 1 160493-59391 HOSE, FUEL B-150 1 N

(A=E/#97208)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

i (A)=GA140SHPSK (D)=GA240SEHPSK
F|96 CARBURETOR (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lewv. Parts No. Description ' |

@ B € O E @

1 1 160598-56072 CARBURETOR ASSY 1
2 2 160592-56540 VALVE, THROTTLE 1
3 2  160690-56560 SCREW 1
3-1 2 160690-56560 SCREW 2 K
(A=E/#A8516)
4 2 160690-56570 SCREW 2
5 2 160691-56680 VALVE, CHOKE 1
6 2 160692-56540 JET, PILOT 1
7 2 160692-56710 SCREW 1
8 2 181230-56380 SPRING 2
10 2 160690-56630 PIN, FLOAT 1
11 2 160697-56620 FLOAT ASSY 1
! 12 2 160697-56730 SHAFT, THROTTLE 1
A 12-1 2 160590-56710 SHAFT, THROTTLE 1 S
(A=E/#A8516)
13 2 160691-56720 SPRING 1
14 2 160692-56800 RUBBER, SEAL 1
15 2 160691-56700 LEVER, CHOKE 1
16 2 160810-56580 RING, CHOKE SHAFT 1
17 2 160594-56590 RING, CHOKE LEVER 1
18 2 160610-56610 GASKET 1
19 2 160730-56640 BODY, FLOAT CHAMBER 1
20 2 160610-56660 BOLT 1
21 2 160810-56550 WASHER 1
22 2 160692-56500 BOLT 1
23 2 160692-56750 CLIP 1
24 2 160640-56850 SEAL 1
25 2 160667-56750 ADJUSTER 1
26 2 160891-56600 RING 1
27 2 160710-56732 VALVE, INJECTION 1
28 2 160610-56900 SCREW 1
29 2 181230-56380 SPRING 1
30 2 160598-56600 JET, MAIN 1
31 1 160610-56151 GASKET, CARBURETOR 2
32 1 160690-56160 SPACER, CARBURETOR 1
33 1 23061-030270 PIPE, 3X 270 1
33-1 1 23061-030280 PIPE, 3X 280 1 R
(A=*2004.05)
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.7. GOVERNOR & CONTROL DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
2 1 160690-61301 SPINDLE 1
3 1 160690-61311 SHAFT 1
4 1 160690-61450 WASHER 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1
9 1 22372-080000 PIN, SNAP 8 1
10 1 160120-76940 WASHER 1
11 1 160594-66011 SPRING, GOVERNOR 1
12 1 160697-66100 CONTROLLER ASSY 1
13 2 160692-66051 LEVER ASSY, CONTROL 1
17 3 26117-040088 BOLT M 4X 8 PLATED 1
33 %)7 32— 12 18 2 160697-66110 BASE ASSY 1
19 3 160697-66121 BASE ASSY 1
19-1 3  160593-66150 BASE ASSY 1 N
(A=E/#C1756)
22 3  160520-66291 SPRING 2
23 3 26117-040257 BOLT, M4X 25 PLATED 1
24 3 26117-040357 BOLT, M4X 35 PLATED 1
24-1 3 160998-66220 BOLT, M4X30 1
(A=*2009.03)
25 2 160797-66311 LEVER, CONTROL 1
26 2 160797-66320 SPRING, CONTROL 1
27 2 160670-66350 COLLAR 1
28 2  22137-040000 WASHER, 4 1
29 2  26347-040002 NUT, M4 1
30 2 26347-060002 NUT, M6 1
31 2  26366-060002 NUT, M6 1
32 2  26557-040102 SCREW, M4X10 1
33 1 26476-060142 SCREW, TAPPING M6X14 3
34 1 160690-66290 LEVER ASSY, GOVERNOR 1
34-1 1 160690-66370 LEVER ASSY, GOVERNOR 1 R
(A=E/#C3345)
34-2 1 160690-66371 LEVER ASSY, GOVERNOR 1 N
(A=E/#C3345)
37 2  26366-060002 NUT, M6 1
38 1 160998-66350 LINK, THROTTLE 1
39 1 160690-66660 SPRING, TENSION 1
40 1 114770-61600 SEAL, OIL 1

REFER TO Fig.1

REFER TO Fig.1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Fig.8. FLY.MAGNETO & STARTING DEVICE (cALa0SHPSK (0)=cRasosEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160598-45110-1 CASE, COOLING FAN 1
2 1 183505-45210 COVER 1 z
(A=EXXX)
3 1 26476-060142 SCREW, TAPPING M6X14 1 A
(A=EXXX)
4 1 26476-060142 SCREW, TAPPING M6X14 4
5 1 160690-45200 COVER 1
5-1 1 160699-45200 COVER 1 N
(A=E/#97208)
6 1 160797-45232 COVER 1
7 1  183505-45311 COVER 1
8 1 160697-45900 SEAL, 0.2X50X400 1
9 1 160897-45920 SPONGE 1
10 1 160897-45930 SPONGE 3
10-1 1 160897-45930 SPONGE 2 K
(A=EXXX)
10-2 1 160897-45930 SPONGE 1 K
(A=E/#97208)
11 1 26476-060142 SCREW, TAPPING M6X14 1
13 1 160697-76251 STARTER ASSY, RECOIL 1
14 2 160697-76510 SPRING 1
15 2 160697-76520 REEL 1
16 2 160641-76530 SPRING, DOG 2
17 2 160890-76540 DOG 2
18 2 160697-76550 SPRING, BRAKE 1
19 2 160641-76570 SCREW 1
20 2 160697-76570 RETAINER 1
20A 2 160697-76640 CASE ASSY 1 W
(A=FROM 1ST)
21 2 160697-76660 HANDLE ASSY 1
22 3 160697-76650 ROPE, STARTER 1
23 3 160900-76620  HANDLE 1
24 2 160697-76630 CASE, SPRING 1
25 1 160697-76591 PULLEY, STARTER 1
RS 26 1 26022-060162 SCREW, M6X16 4
PACKAGED PART 27 1 160699-45010 CASE, COOLING FAN 1
47 48 44 29 1 160590-78533 COIL, IGNITION 1
30 1 160590-78542 ROTOR 1
31 1 160690-78230 WIRE 1
32 1 160690-04350 BOLT, M6X30 2
45 o 33 1 29610-000650 CLAMP, SPEED 065 1
N 34 1 160793-78010 PLUG, SPARK 1
52 46 8_54 35 1 160700-78040 CAP, PLUG 1
/\ 35-1 1 160700-78041 CAP, PLUG 1 N
125 (A=E/#C0968)
/ PREVIOUS 3 1 160700-78050  TERMINAL, PLUG 1
53 37 1 160700-78720 GROMMET 1
é 38 1 29610-000950 CLAMP, SPEED 095 1
11 5 39 1 160697-77750 SENSOR 1
5 m . . _ — 40 1 24311-000180 O-RING, 1AP18.0 1
ROTE) THE CLNGACLED DARWING NUNAERS TNBTGATES T2 PARTS LINED WITH RUBEBER SPONGE OR GLASS HOOL. 41 1 26476:060142 SCREW, TAPPING M6X14 L
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.8. FLY.MAGNETO & STARTING DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
42 1 160260-78700 CLAMP 1
42-1 1 160802-78270 CLAMP, CORD 1 N
(A=E/#97208)
43 1 160897-45920 SPONGE 1
44 1 183632-56900 WIRE ASSY, CHOKE 1
45 1 160671-78200 WIRE, LEAD 1
46 1 160802-78270 CLAMP, CORD 1 Z
(A=E/#A3687)
47 1 183730-91450 SWITCH, STOP 1
48 1 183732-95501 ALERT ASSY 1
52 1 183505-97700 HARNESS ASSY, WIRE 1
53 1 194990-22130 NUT, M6 2 V4
(A=E/#A1153)
54 1 183650-59370 PIPE, FUEL L=230 1
54-1 1 183993-59360 PIPE, FUEL 1 N
(A=E/#97208)
55 1 29621-100000 BAND, TR100 1 w
(A=EXXX)

EHET
PACKAGED PART

47 48 44

45
%?2/0" @»46 54
A

|B7%
IB7%
PREVIOS - PREVIOUS
J

40 39 % é
LT
E

1) REEOTHATVZEDR. RRAICHITBARYIREIS 2A0—LER

11 5
LUTWVET,
NOTE) THE ENCIRCLED DRAWING NUMBERS [NDICATES THE PARTS LINED WITH RUBBER SPONGE OR GLASS WOOL.

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.9. TOOL & LABEL

# X
oKMARMALTTEN

wa R b e TR
THWORAL £ BT 5, BT
Brscen, rivbekoitd

uuuumuv it

1‘5 1’6
EARE| B

20

0

EE

e 2ARY, !L-nlulmmm

ot I3
Aranorn umievp

At &

—21

&

=
W -

l RIYIVkFIELT
\

‘m tffbf'br}*t’)‘(

’*ﬂlﬂﬂﬁ( RADTL Ve

EIBITCER

33

AHRAZFEOMIDT . ERETRROT
VAR TERASL T TN,

B LSBTGS SRATEHROR AR
FIF LM ERL T TR,

@ UHB D MRS T R

it > T Ta

WRU . T QBB PERPTNS

SRETHHNTTEN,

ZOHOER
BHRODECS S SEIBBLTTEL,
MR RET SRAELD | MX LU THYE

ek B A LD
FREHEL TR,

(A)=GA140SHPSK
(B)=GA180SEHPS
(C)=GA210S(E)HPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK
(F)=GA210SHPS

ON OFF
T v I v
ANERS VT

22

AER

BEIE
Wi, REWDAKTSY
BR5ERROBENY
BT

AEX

K
igx%w LIk
bk, v Zodas

26

AR E 25
!
T ?ﬁg?gﬁao(m)
BAELR AR, GOMMZELRR
W, A AAD
Bl AL AL kit TP
TEEN aaT0s-0778E
X 28
W
M
7 Ao o TovvEERE,
#* 27 2 S EDED,
T INUW memsavooli—#
1 &| a TOFF.ELTIRAW.
W

BAKL BVBEORRER

BAURLE, Xid, EANTH>ERE, 517 AN —FOEFOREREITL., WRLT
<R, B ENTERRLAVES, SEORAK—AD 71 L5 —&54L . BEKE
HR—ATRAR— 2 OICEABEKL 3

7 . BARERL T<REL, S
GeiD 71 - ORISR TRAOICS A Y AN —FEAMTINET (RKF—2EATERIET)

TORBWCIE, BBOBAA—2

29

30

IPIY—SORME
7;O 3 Oﬁm54'ﬁ
(Fz ow?urﬂr&

DEIRL T BT,
ZOBAALICEL
Ifﬂ') TTRACE

[N2Z

DRAIN

0rain the turl
Jetare Tong ten
torags

AT £ < WA TRE BRI TELL,

No. Lewv. Parts No. Description
AW B © © E @
1 1 160110-92610  BAG, TOOL 1
2 1 160120-92700  WRENCH, 21 186 1
3 1 160110-92710  HANDLE, WRENCH 1
4 1 28110-100120  SPANNER, 10X12 1
6 1 161690-07300  LABEL 1
8 1 183632-07600  LABEL, CAUTION 1
9 1 183332-07420  LABEL, GASOLINE 1
10 1 183705-07281  LABEL 1
11 1 183705-07290  LABEL 1
12 1 183705-07300  LABEL 1
13 1 183705-07310  LABEL 1
14 1 183705-07320  LABEL, OIL PRESSURE 1
15 1 183705-07340  LABEL 1
16 1 183733-07360  LABEL, CHECK 1
17 1 183730-07420  LABEL, ENGINE SWITCH 1
18 1 183730-07470  LABEL, OILALERT 1
19 1 183805-07470  LABEL, DRAIN 1
20 1 183614-07710  LABEL,EXH.GAS CAUTN 1
21 1 183614-07720  LABEL,NO FIRE 1
22 1 183614-07730  LABEL, PLUG 1
23 1 183614-07740  LABEL,CAUTION 1
24 1 183705-07750  LABEL 1
25 1 183614-07790  LABEL, OIL 1
26 1 183705-07403  LABEL 1
27 1 183805-07480  LABEL 1
28 1 183733-07800  LABEL,COCK,FUEL 1
29 1 160520-07370  LABEL, CLEANER 1
30 1 160690-07260  LABEL, DRAIN 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Flglo CYLINDER BLOCK EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 783732-01564 BLOCK ASSY, CYLINDER 1
1-1 1 760698-01730 BLOCK ASSY, CYLINDER 1 S
(B=E/#F7103)
4 2 114270-01600 PIN, M8X12 2
5 2 160690-02220 SEAL, TC25416 1
6 2 24101-062050 BEARING, BALL 6205C3 1
7 2 160610-01690 PLUG, M12 2
8 2 104200-59170 GASKET, 12 2
9 1 26476-060252 SCREW, TAPPING M6X25 8
10 1  760690-01520 COVER ASSY 1
12 2  24101-062050 BEARING, BALL 6205C3 1
13 2 160690-02220 SEAL, TC25416 1
14 2  24101-062050 BEARING, BALL 6205C3 1
15 2 160610-01690 PLUG, M12 1
16 2 104200-59170 GASKET, 12 1
18 1 114299-01760 CAP ASSY 2
20 2 114299-01950 O-RING, 18 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.11. CYLINDER HEAD & BONNET

REFER TO Fig.12

1B7%

PREVIOUS

REFER TO Fig. 10

(A)=GA140SHPSK
(B)=GA180SEHPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK

(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 160610-04201 BOLT, FLANGE M8X53 4
2 1 160690-11011 HEAD ASSY, CYLINDER 1
6 1 160690-11100 VALVE, INTAKE 1
6-1 1 160690-11130 VALVE, INTAKE 1 S
(B=EXXX)
7 1 160690-11110 VALVE, EXHAUST 1
7-1 1 160690-11140 VALVE, EXHAUST 1 S
(B=EXXX)
8 1 160690-11120 SPRING, VALVE 2
8-1 1 160690-11150 SPRING, VALVE 2 S
(B=EXXX)
9 1 160690-11180 RETAINER, SPRING 2
9-1 1 101158-11180 RETAINER, SPRING 2 S
(B=EXXX)
10 1 160690-11200 ARM, ROCKER 2
11 1 160690-11222 PIVOT, ROCKER ARM 2
12 1 160690-11271 BOLT 2
13 1 160690-11280 NUT, M6X0.5 2
14 1 160690-11290 PLATE, GUIDE 1
15 1 26216-080182  STUD, M8X 18 2
16 1 160690-11300 BONNET 1
17 1 160690-11311 GASKET, BONNET 1
18 1 26106-060202 BOLT, M6X 20 PLATED 1
19 1  26106-060352 BOLT, M6X 35 PLATED 2
20 1 160690-03050 BREATHER 1
21 1 160810-03180 PIPE, BREATHER 1
22 1 160699-01332  GASKET, HEAD 1
23 1 22137-060000 WASHER, 6 2
(B=EXXX)
24 1 27310-060001 COTTER, 6 2
(B=EXXX)

Remarks

(1)SPEC.WITHOUT COTTER
(2)SPEC.WITH COTTER
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.6-1,7-1,8-1,
9-1,23,AND 24.

Yes

Yes

Yes' Yes'

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.12. AIR CLEANER

VISRELEFRETT .
A MUFFLER IS CUSTOMER ARRANGEMENTS.

REFER TO Fig.16

(A)=GA140SHPSK
(B)=GA180SEHPS
(C)=GA210S(E)HPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK

(F)=GA210SHPS

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 160690-12600  CLEANER ASSY, AIR 1
2 2 160690-12510  CAP, AIR CLEANER 1
3 2 160690-12530  BODY, AIR CLEANER 1
4 2 160760-12530 ELEMENT 1
5 2 160493-12550 HOLDER, ELEMENT 1
6 1 160610-56151 GASKET, CARBURETOR 1
7 1 26366-060002 NUT, M6 2
7-1 1  114250-12300 NUT 2
(B=*2003.07)
8 1 160690-13201  GASKET, MUFFLER 1
9 1 26366-080002 NUT, M8 2
10 1 160610-04570  BOLT, M6X70 2
10-1 1 160790-04600  BOLT, M6X75 2
(B=*2003.07)
10-2 1 160690-04610  STUD, 2D6X72 2

(B=E/#D8229)

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Fig.13. CRANKSHAFT,PISTON & CAMSHAFT (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 160690-14051 CAMSHAFT ASSY 1
1-1 1 160690-14052 CAMSHAFT ASSY 1 N
(B=E/#B6540)
1-2 1 160690-14160 CAMSHAFT ASSY 1 R
(B=*2006.02)
2B 3 22512-040120 KEY, 4X 12 1 W
(B=E/#B6540)
8 2 160690-14571 SPRING,DECOMPRESSION 1
9 1 22512-040120 KEY, 4X 12 1 z
(B=E/#B6540)
10 1 160490-14200 TAPPET 2
11 1  114250-14400 ROD, PUSH 2
12 1 160610-04910 NUT, FLYWHEEL M14 1
13 1 760690-21700 CRANKSHAFT ASSY 1
15 3 22512-040120 KEY, 4X 12 1
16 2 160690-21201 GEAR, CRANKSHAFT 1
17 2 160590-21210 GEAR, IDLE 1
18 2  22512-040160 KEY, 4X 16 1
19 1 160698-22020  PISTON ASSY 1
21 2 760698-22501 RING SET, PISTON 1
25 1 160690-22300 PIN, PISTON 1
26 1 22252-000160 RING, 16 2
27 1 760690-23700 ROD ASSY, CONNECTING 1
REFER TO Fig.10
29 2  26106-060302 BOLT, M6X 30 PLATED 2
A 30 1 183605-14140 KEY 1
31 1 160698-22120 PISTON ASSY, 0.25 OS 1 W
(B=FROM 1ST)
n 33 2 160698-22140 RING SET, 0.25 OS 1
(B=FROM 1ST)
37 1 160698-22130 PISTON ASSY, 0.50 OS 1
10 (B=FROM 1ST)
39 2 160698-22150  RING SET, 0.50 OS 1 W
(B=FROM 1ST)
|Bf%
PREVIOUS
\
Remarks
(1)OVER SIZED(0.S.=0.25)PART.
(2)OVER SIZED(0.S.=0.50)PART. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Flgl4 FUEL TANK & FUEL PIPE EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1  114250-45310 COLLAR 4

2 1  760690-55702 TANK ASSY, FUEL 1

2-1 1 760690-55703 TANK ASSY, FUEL 1 N

(B=EXXX)

4 2 160710-55061 CAP ASSY 1

11 3 160393-55050 GASKET 1

12 2 160610-55100 FILTER, FUEL 1

13 2 160762-55150 GAUGE, FUEL 1
13-1 2 160708-55150 GAUGE, FUEL 1 N

(B=EXXX)

14 1 160692-55300 COCK ASSY, FUEL 1

18 2 160710-55360 RING 1

19 2 160710-55370 GASKET 1

20 2 160710-55382 FILTER 1

21 2 160710-55390 CUP, FUEL COCK L37 1
21-1 2 160690-55390 CUP, FUEL COCK L37 1 N

(B=*2005.12)

22 1 26106-060102 BOLT, M6X 10 PLATED 1

23 1 160802-59371 HOSE, FUEL A-400 1

24 1 106990-44660 CLIP, HOSE 12.5 2
24-1 1 114270-59010 CLIP, HOSE 12 2 R

(B=+2004.04)

25 1 160820-59391 HOSE, D11.5/L159 1

26 1 119520-03990 CLIP, HOSE 10.5 2

27 1 160710-78710 CLAMP, CORD 1

28 1 160690-55462 DAMPER, FUEL TANK 4

29 1 160690-55140 BOLT 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
F|g.15. CARBURETOR EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lewv. Parts No. Description ' |
A (B) () O (B ¢
1 1 160698-57020 CARBURETOR ASSY 1
1-1 1 160698-57021 CARBURETOR ASSY 1 N
(B=*2003.10)
REFER TO Fig.12 2 2 160698-56820  VALVE, THROTTLE 1
2-1 2 160698-56520 VALVE, THROTTLE 1 S
a4 'JC E —F (B=*2003.10)
— AIR CLEANER 3 2 160690-56580 SCREW 2
4 2 160690-56570 SCREW 2
5 2 160590-56530 VALVE, CHOKE 1
6 2 160710-56740 JET, PILOT 1
6-1 2 160699-57740 JET, PILOT 1 S
(B=*2003.10)
6-2 2 160691-56810 JET, PILOT 1 S
(B=*2004.06)
7 2 160692-56710 SCREW 1
8 2 181230-56380 SPRING 2
9 2 160692-56750 CLIP 1
10 2 160697-56620 FLOAT ASSY 1
11 2 160690-56630 PIN, FLOAT 1
12 2 160698-56550 SHAFT, THROTTLE 1
13 2 160697-56650 LEVER, CHOKE 1
14 2 160810-56580 RING, CHOKE SHAFT 1
15 2 160810-56590 RING, CHOKE LEVER 1
16 2 160610-56610 GASKET 1
17 2 160769-56640 BODY, FLOAT CHAMBER 1
17-1 2 160593-57550 BODY, FLOAT 1 S
(B=*2003.10)
18 2 160693-56570 NOZZLE, MAIN
18-1 2 160698-57460 NOZZLE, MAIN 1 S
(B=*2003.10)
19 2 160769-56660 BOLT 1
19-1 2 160690-57700 STUD 1 S
(B=*2003.10)
20 2 160810-56550 WASHER 1
21 2 160698-56620 JET, MAIN 1
21-1 2 160693-56600 JET, MAIN 1 S
(B=*2003.10)
21-2 2 160698-57530 JET, MAIN 1 S
(B=*2004.06)
22 2 160640-56850 SEAL 1
23 2 160610-56900 SCREW 1
24 2 181230-56380 SPRING 1
25 2 160667-56750 ADJUSTER 1
25-1 2 160691-56790 ADJUSTER 1 N
(B=*2004.06)
26 2 160702-56720 RING 1
27 2 160590-56800 NOZZLE, MAIN 1
28 2 160310-56980 SPRING, CHOKE 1
29 2 160310-56990 BALL, STEEL 1
30 2 160692-56700 PLUG 1
31 2 160692-56800 RUBBER, SEAL 1

Remarks
(1)REPAIR PART. N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CD10-M78002

H A)=GA140SHPSK D)=GA240SEHPSK
F|g.15. CARBURETOR EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B () DO () (A
32 2 160710-56732  VALVE, INJECTION 1
33 2 160893-56580  JET,AIR 1 w
(B=*2003.10)
REFER TO Fig.12 33-1 2  160798-56610  JET 1 S
(B=*2004.06)
T7oU—3 34 2 160593-57540  NUT 1 w

__— AIR CLEANER

(B=+2003.10)

34A 2 160691-56800 CAP 1 W
(B=*2004.06)
35 1 160610-56151 GASKET, CARBURETOR 2
36 1 160690-56160 SPACER, CARBURETOR 1
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.16. GOVERNOR & CONTROL DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

AW B € O E @

2 1 160690-61301  SPINDLE 1
3 1 160690-61311  SHAFT 1
4 1 160690-61450  WASHER 1
5 1  160690-61600 GEAR ASSY, GOVERNOR 1
9 1 22372080000  PIN, SNAP 8 1
10 1 16012076940  WASHER 1
11 1 160690-66011  SPRING, GOVERNOR 1
12 1 160699-66130 CONTROLLER ASSY 1
13 2 183605-66050  LEVER ASSY, CONTROL 1
17 3 26117-040088  BOLT M 4X 8 PLATED 1
18 2 160697-66110  BASEASSY 1
19 3 160697-66121  BASE ASSY 1
191 3  160593-66150  BASEASSY 1 N
(B=*2006.03)
22 3 160520-66291 _ SPRING 2
23 3 26117040257  BOLT, M4X 25 PLATED 1
24 3 26117-040357  BOLT, M4X 35 PLATED 1
24-1 3 16099866220 _ BOLT, M4X30 1 N
N(r _ (B=*2009.03)
| B ous & 25 2 160797-66311  LEVER, CONTROL 1
57 26 2 160797-66320 _ SPRING, CONTROL 1
46 27 2 160670-66350  COLLAR 1
28 2 22137-040000 WASHER, 4 1
29 2 26347-040002 _ NUT, M4 1
30 2 26347-060002  NUT, M6 1
31 2 26366-060002  NUT, M6 1
32 2 26557-040102  SCREW, M4X10 1
33 1 26476-060142 SCREW, TAPPING M6X14 3
34 1 160690-66290  LEVERASSY, GOVERNOR 1
341 1 160690-66370  LEVER ASSY, GOVERNOR 1 R
(B=*2006.06)
342 1 160690-66371  LEVERASSY, GOVERNOR 1 N
(B=*2006.06)
36 2 26366-060002  NUT, M6 1
38 1 160690-66660  SPRING, TENSION 1
39 1 114770-61600 _ SEAL,OIL 1
‘ 40 1 106500-44870  STOPPER 1 z
4 (B=*2003.10)
3 ﬁ 41 1 183605-66701 _ STAY, WIRE 1
REFER TO Fig. 10 42 1 183605-66950  CABLE 1 z
(B=*2003.10)
43 1 183605-66960  SPRING, THROTTLE 1 z
(B=*2003.10)
2 44 1 26557-040102  SCREW, M4X10 1 z
5 (B=*2003.10)
45 1 160998-66350  LINK, THROTTLE 1
46 1 26757-050002  NUT, LOCK M5 2 z

(B=+2003.10)

REFER TO Fig. 10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

H A)=GA140SHPSK D)=GA240SEHPSK
Fig.17. FLY.MAGNETO & STARTING DEVICE EB;:GMBOSEHPS EE;:G A 340SEHDSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B () O () A

1 1 160690-78030  PLUG, SPARK N11YC 1

1-1 1 160690-78020  PLUG, SPARK 1 R

_’_’_’_’_______ﬂ (B=*2006.05)

r33 2 1 160700-78040  CAP, PLUG 1

-32 2-1 1 160700-78041  CAP, PLUG 1 N

F31 (B=*2006.02)

23 3 1 160700-78050 TERMINAL, PLUG 1
25 5 1 160690-78533  COIL, IGNITION 1
35 6 1 160698-78512 ROTOR ASSY 1
227 44 9 1 16079378631  COIL, CHARGE 1
| 56— 10 1 160690-78230  WIRE 1
| g | 11 1 29610-000950  CLAMP, SPEED 095 1
L og — 12 1  160700-78720 GROMMET 1
Ly — 13 1 160690-04350  BOLT, M6X30 2
Loy 14 1 160699-45010  CASE, COOLING FAN 1
15 1  160692-45120  CASE, COOLING FAN 1
16 1 160699-45200 COVER 1
17 1 160797-45232  COVER 1
18 1 26476-060142  SCREW, TAPPING M6X14 4
19 1 26476-060142 SCREW, TAPPING M6X14 1
20 1 26476-060252  SCREW, TAPPING M6X25 4
22 1 160690-76251  STARTER ASSY, RECOIL 1
23 2 160690-76511  CASE ASSY, STARTER 1
24 2 160690-76521  REEL 1
25 2 160690-76801  RATCHET 2
26 2 160690-76531  GUIDE, RATCHET 1
27 2 160690-76540  SPRING, SPIRAL 1
28 2 160690-76561  SPRING, FRICTION 1
29 2 160698-76580 SCREW 1
31 2 160690-76630  ROPE, STARTER 1
32 2 160690-76620  KNOB, STARTER 1
33 2 160690-76830  CAP, KNOB 1
34 2 160690-76570  SPRING, RETURN 2
35 1 160690-76591  PULLEY, STARTER 1
36 1 26106-060082  BOLT, M6X 8 PLATED 4
37 1 29610-000650  CLAMP, SPEED 065 2
38 1 160710-78710  CLAMP, CORD 1
39 1 26476-060142  SCREW, TAPPING M6X14 1

40 1 29621-100000  BAND, TR100 1 W

(B=E/#D2503)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Flgl8 STARTING MOTOR (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

AW B € O E @

160341-01950 PIPE
160691-77020 MOTOR, STARTING
X131009601X YORK ASSY

a7
PREVIOUS

1 1 1
2 1 1
3 2 1
33 4 2 X133004703X  BRACKET ASSY, REAR 1
5 3 X224023400X  BRACKET, REAR 1
6 3 X133104900X  HOLDER ASSY, BLUSH 1
7 3  X266008503X BLUSH ASSY(+) 1
8 3  X266008300X BLUH ASSY(-) 1
9 3  X520003100X COIL, SPRING 2
10 2 X132009202X ARMATURE ASSY 1
11 2 X8580151002 RING, RETAINING 1
12 2 X503106201X SHIM WASHER 1
13 2 X224211001X BRACKET, FRONT 1
14 2  X8167050951 BOLT 2
15 2  X136105701X CLUTCH ASSY, PINION 1
16 2 X366102100X STOPPER, PINION 1
17 1 160691-77310  BRACKET, ELECTRIC 1
18 1 160725-77380 SWITCH, SOLENOID 1
19 1 160691-77470  HARNESS, WIRE 1
20 1 160691-77510  HARNESS, WIRE 1
21 1  121520-77710  LIMITER, CURRENT 1
22 1 160891-78200 WIRE, LEAD 1
23 1 26023-040102 SCREW, M4X10 2
24 1 26106-060102 BOLT, M6X 10 PLATED 2
25 1 26106-060102 BOLT, M6X 10 PLATED 1
26 1 26106-060122 BOLT, M6X 12 PLATED 1
27 1 26106-080252 BOLT, M8X 25 PLATED 2
28 1 29311-122000 GROMET, 12.0X2 1
29 1 183733-79510 BATTERY, YTX5L-BS 1
29-1 1 183733-79511 BATTERY, YTX5L-BS 1 R
(B=EXXX)
30 1 183920-91450  SWITCH ASSY, KEY 1
32 2 183920-91280  KEY, STARTER SWITCH 1

33 1 26366-080002 NUT, M8 1 Z
(B=*2003.10)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Flglg TOOL & LABEL EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 160110-92610 BAG, TOOL 1
2 1 160120-92700 WRENCH, 21 L86 1
3 1 160110-92710 HANDLE, WRENCH 1
4 1 28110-100120 SPANNER, 10X12 1
6 1 183605-07220 LABEL, SLOW DOWN 1
7 1 160692-07251 LABEL, CAUTION 1
8 1 160690-07260 LABEL, DRAIN 1
9 1 160698-07270 LABEL, FINGER START 1
10 1 160690-07320 LABEL,NO FIRE 1
11 1 105250-07330 LABEL 1
12 1 105250-07340 LABEL,EXH.GAS CAUTN 1
13 1 160520-07370 LABEL, CLEANER 1
14 1 161690-07300 LABEL 1

By ausc i

BERARRR SOREI L ICRR
| H48)

WF3-7d, BESR (BEH2R)
WigfEL A-Wd, THEE OPREiE
AREIREE K <HAT
RELBREOCKEO,

10 11 12

RN KRR ) (o
Siygesots || 7 —— —aE
ssenyenz || <) x| g | VIS —SERE B A4 2;2‘;&}%5

= (7o ki || () A/I,% M |SDECseETSSED AZS frigm

= IVIVEFLEL < HBOET. TE6120-46720 l!?il/. AfsicEw
ool

I7U0)—FOERE
20~ 3 ORRm®EICfT
ZoTTE.

(IFZD DB T
1 OFSRI®) A

X TR & <R
DERL T RTY,
ZO®RAAICERL
B> TTHEALE
RN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

i A)=GA140SHPSK D)=GA240SEHPSK
Flgzo CYLINDER BLOCK EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)

1 1 760699-01741 BLOCK ASSY, CYLINDER 1
4 2 114270-01600 PIN, M8X12 2
5 2 160610-01690  PLUG, M12 2
6 2 104200-59170  GASKET, 12 2
7 2 160690-02220  SEAL, TC25416 1
8 2 24101-062050 BEARING, BALL 6205C3 1
9 1 760690-01540 COVERASSY 1
11 2 160690-02220  SEAL, TC25416 1
12 2 24101-062050  BEARING, BALL 6205C3 2
14 1 26476-060252  SCREW, TAPPING M6X25 8
15 1 160591-01761  CAPASSY 1
17 2 24311-000180 O-RING, 1AP18.0 1
18 1 160797-01851  JOINT 2
19 1 24311-000180 O-RING, 1AP18.0 2
20 1 160110-01870 PLUG, RUBBER 1
21 1 160998-01950  NIPPLE, DRAIN 1
22 1 106990-44660  CLIP, HOSE 12.5 2
23 1 160610-01690  PLUG, M12 1
24 1 104200-59170 GASKET, 12 1
1 1

104200-59170 GASKET, 12

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

i (A)=GA140SHPSK (D)=GA240SEHPSK
FIng CYLINDER HEAD & BONNET (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lewv. Parts No. Description ' |

AW B € O E @

1 1 160810-03180 PIPE , BREATHER 1

2 1 160690-11011 HEAD ASSY, CYLINDER 1

6 1 160690-11130 VALVE, INTAKE 1

7 1 160690-11140 VALVE, EXHAUST 1

REFER TO Fig.22 8 1 160690-11150 SPRING, VALVE 2

9 1 101158-11180 RETAINER, SPRING 2

17 10 1 160699-11200 ARM, ROCKER 2
11 1 160690-11222 PIVOT, ROCKER ARM 2

12 1 160690-11271 BOLT 2

13 1 160690-11280 NUT, M6X0.5 2

14 1 160690-11290 PLATE, GUIDE 1

15 1 26216-080182 STUD, M8X 18 2

16 1 160690-11300 BONNET 1

17 1 160690-11311 GASKET, BONNET 1

18 1 26106-060352 BOLT, M6X 35 PLATED 2

@/ 19 1 26106-060202 BOLT, M6X 20 PLATED 1
18 20 20 1 160690-03050 BREATHER 1
21 1 160610-04201 BOLT, FLANGE M8X53 4

22 1 160699-01332 GASKET, HEAD 1

23 1 22137-060000 WASHER, 6 2

24 1  27310-060001 COTTER, 6 2

REFER TO Fig.20

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.22. AIR CLEANER

VISRELEFRETT .
A MUFFLER IS CUSTOMER ARRANGEMENTS.

R
PACKAGED PART

14 1
//5/2
7 4

B 11

10 \REFER TO Fig.27
9

REFER TO Fig.?25

(A)=GA140SHPSK
(B)=GA180SEHPS
(C)=GA210S(E)HPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK
(F)=GA210SHPS

No. Lewv. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 183702-12551  CLEANER ASSY, AIR 1
2 2 183702-12611 BODY 1
3 2 183702-12620  PLATE 1
4 2 160697-12560 ELEMENT 1
5 2 160697-12570 HOLDER, ELEMENT 1
6 1 160610-04570  BOLT, M6X70 2
6-1 1 160790-04600  BOLT, M6X75 2 N
(C=E/#032089)
6-2 1 160690-04610  STUD, 2D6X72 2 N
(C=E/#040225)
7 1 26366-060002 NUT, M6 2
7-1 1  114250-12300 NUT 2 N
(C=E/#032089)
8 1 160610-56151  GASKET, CARBURETOR 1
9 1  129470-49040  PIPE, WATER 1
10 1 160802-78270  CLAMP, CORD 1
11 1 23000-035000 CLAMP, 35 1
12 1 160690-13201  GASKET, MUFFLER 1
13 1 194990-22140  NUT, M8 2
13-1 1 26366-080002 NUT, M8 2 N
(C=E/#033554)
14 1 194990-22140  NUT, M8 2 W

(C=E/#033554)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.23. CRANKSHAFT,PISTON & CAMSHAFT (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160699-14050 CAMSHAFT ASSY 1
1-1 1 160699-14051 CAMSHAFT ASSY 1 N
(C=E/#031504)
1-2 1 160699-14170 CAMSHAFT ASSY 1 R
(C=E/#041029)
2B 3 22512-040120 KEY, 4X 12 1 W
(C=E/#031504)
8 2 160690-14570 SPRING,DECOMPRESSION 1
9 1 22512-040120 KEY, 4X 12 1 V4
(C=E/#031504)
10 1 114250-14400 ROD, PUSH 2
11 1 160490-14200 TAPPET 2
12 1 760699-21700 CRANKSHAFT ASSY 1
12-1 1 760699-21701 CRANKSHAFT ASSY 1 N
(C=FROM 1ST)
14 3 22512-040120 KEY, 4X 12 1
15 2 160690-21201 GEAR, CRANKSHAFT 1
16 2 160699-21220 GEAR, BALANCER 1
16-1 2 160699-21850 GEAR, BALANCER 1 N
(C=FROM 1ST)
17 2 22512-040160 KEY, 4X 16 1
18 2  22351-040008 PIN, SPRING 4.0X 8 1
19 1 160610-04910 NUT, FLYWHEEL M14 1
20 1 160699-22010 PISTON ASSY 1
22 2 760780-22530 RING SET, PISTON 1
26 1 160690-22300 PIN, PISTON 1
27 1 22252-000160 RING, 16 2
28 1  760690-23700 ROD ASSY, CONNECTING 1
30 2  26106-060302 BOLT, M6X 30 PLATED 2
31 1 183605-14140 KEY 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.24. FUEL PIPE

FOS VOB AEFRTY .
A FUEL TANK IS CUSTOMER ARRANGEMENTS.
FO594
FUEL TANK
7
9

REFER TO Fig.?256

5

(A)=GA140SHPSK (D)=GA240SEHPSK
(B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160810-55301 COCK ASSY, FUEL 1
1-1 1 160808-55300 COCK ASSY, FUEL 1 N
(C=E/#041342)
1-2 1 160808-55301 COCK ASSY, FUEL 1 R
(C=E/#053377)
2 2 160810-55380 FILTER 1
2-1 2 160810-55550 FILTER, FUEL 1 R
(C=E/#053377)
4 2 160710-55390 CUP, FUEL COCK L37 1
4-1 2 160998-55390 BOWL, STRAINER 1 N
(C=E/#041342)
4-2 2 160798-55510 CUP, FUEL COCK L57 1 R
(C=E/#053377)
5 2 160710-55360 RING 1
5-1 2 160810-55570 RING 1 R
(C=E/#053377)
6 2 160710-55370 GASKET 1
6-1 2 160810-55560 GASKET 1 R
(C=E/#053377)
7 1 106990-44660 CLIP, HOSE 12.5 2
8 1  119520-03990 CLIP, HOSE 10.5 2
9 1 160903-59361 HOSE, FUEL A-410 1
10 1 160769-59370 PIPE, FUEL L=203 1
10-1 1 160792-59361 HOSE, FUEL B-180 1 N

(C=EXXX)

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
F|925 CARBURETOR (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 160699-56080 CARBURETOR ASSY 1
2 2 160698-56520 VALVE, THROTTLE 1
3 2 160120-56670 SCREW 2
4 2 160903-56670 SCREW 2
5 2 160590-56530 VALVE, CHOKE 1
6 2 160330-56740 JET, PILOT 1
7 2 160692-56710 SCREW 1
8 2 181230-56380 SPRING 2
10 2 160610-56630 PIN, FLOAT 1
11 2 160697-56620 FLOAT ASSY 1
12 2 160699-56530 SHAFT, THROTTLE 1
13 2 160594-56810 SPRING 1
14 2 160692-56800 RUBBER, SEAL 1
15 2 160594-56650 LEVER, CHOKE 1
16 2 160810-56580 RING, CHOKE SHAFT 1
17 2 160594-56590 RING, CHOKE LEVER 1
18 2 160610-56610 GASKET 1
19 2 160730-56640 BODY, FLOAT CHAMBER 1
20 2 160693-56570 NOZZLE, MAIN 1
21 2 160610-56660 BOLT 1
22 2 160610-56550 WASHER 1
23 2 160692-56500 BOLT 1
24 2 160692-56750 CLIP 1
25 2 160640-56850 SEAL 1
26 2 160667-56750 ADJUSTER 1
27 2 160891-56600 RING 1
28 2 160590-56800 NOZZLE, MAIN 1
29 2 160692-56770 HOSE 1
30 2 160692-56560 VALVE ASSY, NEEDLE 1
31 2 160610-56900 SCREW 1
32 2 181230-56380 SPRING 1
33 2 160698-56840 JET, MAIN 1
34 1 160610-56151 GASKET, CARBURETOR 2
35 1 160690-56160 SPACER, CARBURETOR 1
36 1 23061-030270 PIPE, 3X 270 1
36-1 1 23061-030280 PIPE, 3X 280 1 R
(C=E/#034333)
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.26. GOVERNOR & CONTROL DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

AW B € O E @

2 1 160690-61301 SPINDLE 1
3 1 160690-61311 SHAFT 1
4 1 160690-61450 WASHER 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1
9 1 22372-080000 PIN, SNAP 8 1
10 1 160120-76940 WASHER 1
11 1 160690-66011 SPRING, GOVERNOR 1
12 1 160699-66130 CONTROLLER ASSY 1
13 2 183605-66050 LEVER ASSY, CONTROL 1
17 3 26117-040088 BOLT M 4X 8 PLATED 1
18 2 160697-66110 BASE ASSY 1
19 3 160697-66121 BASE ASSY 1
19-1 3  160593-66150 BASE ASSY 1 N
(C=E/#041100)
22 3  160520-66291 SPRING 2
23 3 26117-040257 BOLT, M4X 25 PLATED 1
24 3 26117-040357 BOLT, M4X 35 PLATED 1
24-1 3 160998-66220 BOLT, M4X30 1 N
9 - & (C=*2009.03)
B 25 2 160797-66311 LEVER, CONTROL 1
37 —8& 26 2 160797-66320 SPRING, CONTROL 1
34 27 2 160670-66350 COLLAR 1
28 2  22137-040000 WASHER, 4 1
29 2  26347-040002 NUT, M4 1
40 30 2 26347-060002 NUT, M6 1
31 2  26366-060002 NUT, M6 1
32 2  26557-040102 SCREW, M4X10 1
33 1 26476-060142 SCREW, TAPPING M6X14 3
34 1 160690-66290 LEVER ASSY, GOVERNOR 1
34-1 1 160690-66370 LEVER ASSY, GOVERNOR 1 R
(C=E/#041903)
34-2 1 160690-66371 LEVERASSY, GOVERNOR 1 N
(C=E/#041903)
37 2  26366-060002 NUT, M6 1
4 38 1 160998-66350 LINK, THROTTLE 1
3 39 1 160690-66660 SPRING, TENSION 1
REFER TO Fig. 20 40 1 114770-61600 SEAL, OIL 1
41 1 106500-44870 STOPPER 1 z
(C=E/#032454)
42 1 183605-66701 STAY, WIRE
2 43 1 183605-66950 CABLE 1 z
5 (C=E/#032454)
44 1 183605-66960 SPRING, THROTTLE 1 z
(C=E/#032454)
45 1 26557-040102 SCREW, M4X10 1 V4
(C=E/#032454)
46 1 26757-050002 NUT, LOCK M5 2 A
REFER TO Fig.?20 (C=E/#032454)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.27. FLY.MAGNETO & STARTING DEVICE (-ch1dosPSK (rrauwsEHSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 160697-45150-1 CASE, COOLING FAN 1 1
1A 1 160693-45130-1 CASE, COOLING FAN 1
2 1 26476-060142 SCREW, TAPPING M6X14 4
3 1 160690-45200 COVER 1
4 1 160797-45232 COVER 1
5 1 160697-45900 SEAL, 0.2X50X400 1
6 1 160897-45920 SPONGE 2
7 1 160897-45930 SPONGE 2
8 1 26476-060142 SCREW, TAPPING M6X14 1
9 1  183605-45050 DUCT, COOLING 1
10 1  183732-45540 COVER 1
11 1 26476-060142 SCREW, TAPPING M6X14 2
12 1 160697-76251 STARTER ASSY, RECOIL 1
13 2 160697-76510 SPRING 1
14 2 160697-76520 REEL 1
GA210SHPSK 15 2 16064176530  SPRING, DOG 2
x 16 2 160890-76540 DOG 2
54 32 53 17 2 160697-76550 SPRING, BRAKE 1
18 2 160641-76570 SCREW 1
2 19 2 160697-76570 RETAINER 1
@ 20 2 160697-76660 HANDLE ASSY 1
21 3 160697-76650 ROPE, STARTER 1
22 3  160900-76620 HANDLE 1
23 2 160697-76630 CASE, SPRING 1
23A 2 160697-76640 CASE ASSY 1 w
GA210SHPSK (C=FROM 1ST)
24 1 160699-76591 PULLEY, STARTER 1
25 1 160699-45010 CASE, COOLING FAN 1
27 1 160698-78512 ROTOR ASSY 1
30 1 160690-78533 COIL, IGNITION 1 1
31 1 160793-78630 COIL, CHARGE 1
32 1 160690-78230 WIRE 1
33 1 160260-78700 CLAMP 2
34 1 26476-060142 SCREW, TAPPING M6X14 1
35 1 26476-060252 SCREW, TAPPING M6X25 2
36 1 160690-04350 BOLT, M6X30 2
37 1  29610-000650 CLAMP, SPEED 065 1
38 1 160793-78010 PLUG, SPARK 1
39 1 160700-78040 CAP, PLUG 1
39-1 1 160700-78041 CAP, PLUG 1 N
(C=E/#041029)
40 1 160700-78050 TERMINAL, PLUG 1
41 1 160700-78720 GROMMET 1
42 1 29610-000950 CLAMP, SPEED 095 1
43 1 160697-77750 SENSOR 1
44 1 24311-000180 O-RING, 1AP18.0 1
EEO)T?ﬁ%ﬁfﬁéﬁ?{?[ﬁﬂfmeﬂﬁ[ﬁg%ﬁﬁugﬁfr%éi?ﬁlparﬁg’%ﬁlént va\liTHi"RUBBER SPONGE OR GLASS WOOL. 45 1 160897-45910  SPONGE 1
46 1 160710-78710 CLAMP, CORD 1
47 1 26476-060142 SCREW, TAPPING M6X14 1
48 1 183605-45310 COVER 1
Remarks
(1)FOR GA210SEHPSK 49 1 160699-76951 SPACER, RECOIL 2
(2)FOR GA210SHPSK N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.27. FLY.MAGNETO & STARTING DEVICE (y-omaospsr (OF-GazaSErPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
50 1 26022-060202 SCREW, M6X20 4
51 1 160897-45930 SPONGE 1
53 1 160690-78533 COIL, IGNITION 1
54 1 160690-78542 ROTOR 1
55 1 29621-100000 BAND, TR100 1 w
(C=E/#037276)
GA210SHPSK
54 32x 53
Z) BEZOTHATL3EOR, RAIICHHZARYIRETS 20— LERLTVET,
NOTE) THE ENCIRCLED DRAWING NUMBERS INDICATES THE PARTS LINED WITH RUBBER SPONGE OR GLASS WOOL.
Remarks
(1)FOR GA210SEHPSK
(2)FOR GA210SHPSK N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Flg-28- STARTING MOTOR EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
v A (B) () O (B ¢
WD 1 1 160691-77020 MOTOR, STARTING 1
PACKAGED PART 2 2 X131009601X  YORK ASSY 1
3 2 X133004703X  BRACKET ASSY, REAR 1
4 3 X224023400X  BRACKET, REAR 1
5 3 X133104900X HOLDER ASSY, BLUSH 1
6 3 X266008503X BLUSH ASSY(+) 1
7 3  X266008300X BLUH ASSY(-) 1
8 3  X520003100X COIL, SPRING 2
9 2  X132009202X ARMATURE ASSY 1
10 2 X8580151002 RING, RETAINING 1
11 2  X503106201X SHIM WASHER 1
12 2  X224211001X BRACKET, FRONT 1
13 2  X8167050951 BOLT 2
14 2  X136105701X CLUTCH ASSY, PINION 1
15 2  X366102100X STOPPER, PINION 1
16 1 160725-77380 SWITCH, SOLENOID 1
17 1 183232-77521 REGULATOR, RS2728 1
17-1 1 160998-77530 REGULATOR ASSY 1 N
(517 (C=+2009.12)
PRE\éI70US 18 1 183732-78030 BRACKET
18-1 1 160699-77550 BRACKET, ELECTRIC 1 N
(C=E/#034583)
19 1 160260-78700 CLAMP 1
20 1 26476-060142 SCREW, TAPPING M6X14 2
21 1 26106-060122 BOLT, M6X 12 PLATED 1
22 1 26106-080252 BOLT, M8X 25 PLATED 2
23 1 26106-060202 BOLT, M6X 20 PLATED 2
24 1 183632-56900 WIRE ASSY, CHOKE 1
25 1 160671-78200 WIRE, LEAD 1
26 1 183733-79510 BATTERY, YTX5L-BS 1
27 1 183920-91450 SWITCH ASSY, KEY 1
29 2 183920-91280 KEY, STARTER SWITCH 1
30 1 183732-95501 ALERT ASSY 1
34 1 183605-95610 HARNESS ASSY, WIRE 1
34-1 1 160699-77600 HARNESS ASSY, WIRE 1 N
(C=*2007.03)
35 1 183131-95640 FUSE ASSY 1
36 2 183733-07920 LABEL 1
37 1 194990-22130 NUT, M6 2 Z
(C=E/#032454)
38 1  183650-59370 PIPE, FUEL L=230 1
38-1 1 183366-59340 PIPE, DRAIN L125 1 N
(C=EXXX)
2
Remarks Yes No Yes No
(1)FOR GA210SEHPSK N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
F|929 TOOL & LABEL (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

A B € O E ©

1 1 160110-92610  BAG, TOOL 1
2 1 160120-92700 WRENCH, 21 L86 1
2 3 4 8 9 3 1 160110-92710  HANDLE, WRENCH 1
4 1 28110-100120  SPANNER, 10X12 1
& YL P N 7 1 183632-07600  LABEL, CAUTION 1
LY || St 8 1 183332-07420  LABEL, GASOLINE 1
R s 9 1 183705-07281  LABEL 1
7 W 10 1 183705-07290  LABEL 1
e 11 1 183705-07300  LABEL 1
eIy 12 1  183705-07310  LABEL 1
10 " 12 13 14 13 1 183705-07320  LABEL, OIL PRESSURE 1
“Kapagaoniony, menoaxon 14 1 161690-07300  LABEL 1
B LEEATRET SHATEHAOLARIC
mmmw 15 1 183705-07340  LABEL 1
_'mtf?’:zﬁzw?:gz&:ﬁzﬁ. LENA 16 1 183733-07360  LABEL, CHECK 1
oL e e T, _
seassas | (mhn) (ko) &R0 &E8ED | A 17 1 183730-07470  LABEL, OIL ALERT 1
\wwy 18 1 183131-07600  LABEL 1
SR T — 19 1 183131-07450  LABEL, KEY SWITCH 1
o e 20 1  183805-07470  LABEL, DRAIN 1
SRR BA TR 21 1 183805-07480  LABEL 1
22 1 183614-07710  LABEL,EXH.GAS CAUTN 1
15 16 18 23 1 183614-07720  LABEL,NO FIRE 1
’ ‘ 24 1 18361407730  LABEL, PLUG 1
L 25 1 183614-07740  LABEL,CAUTION 1
J e b - = ‘mﬁ:ﬁmm’t};‘mmislmml 26 1 183705-07750  LABEL 1
/E 7J<Ei_ % N ATNEHRS T w SE (R 27 1 183614-07790  LABEL, OIL 1
28 1 183705-07403  LABEL 1
29 1 183605-07220  LABEL, SLOW DOWN 1
19 20 23 26 30 1 183605-07230  LABEL 1
— | | 31 1 160690-07260  LABEL, DRAIN 1
Kb@ﬁ‘@ b szz ANt B AN E 32 1 183733-07800  LABEL,COCK,FUEL 1
it @ 33 1 183733-07920  LABEL 1 w
C=E/#032454
aik| A\ |Ehew |2 [EEEEL AA ( )
sneems P BAERS
RRTE -mnsurswbz EGR, RETEAD
AER & ctﬁn;?;ﬁéﬁ; AR 5 — o CL
Frp— SESHBUVTCRAY o

27 28

& BAL BNEADRRER

RALALE, Rk, ENFTHoRRE. 512N —TOBRDRREM, BRLT
3 | <EE0. BB BATERAL BLER, REORAT—ADT A Lo—EAL , BEASE
B

L
IVIyAqL, SAE#30
(SCH) ' SAET0W30 (s48)
s, SOMRZER
T PR 1- 2 THAR— AOCEAHEKL . RARERL T<REL, CORBMCHE, ARORAR—Z

Fa-olf, BEEM (BEER) D7 15— ORICH Y TRAOILS Y AR —FRANTNET (RKK—2ERTCRRET)

Gz,

29 3|0 32 33
20— RBEOVRE, <0
RPERD. TV B0 N . m&rx
@@ THRL /R BIFL T RED, % o, W%ﬁ i
ON OFF (§8) N § BEREI Y oDl S—%
B N }/OFFJWU&L
# z.a.:, i

es_ Qs

N:Old = New, Q:Oldt— = New, R:Old—» = New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Flg‘?’o CYLINDER BLOCK EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 760798-01581 BLOCK ASSY, CYLINDER 1

4 2 114270-01600 PIN, M8X12 2

5 2 160610-01690 PLUG, M12 2

6 2 104200-59170 GASKET, 12 2

7 2 160110-02220 SEAL, OIL 1

8 2 129900-26250 BEARING, BALL 6206C3 1

9 1 760890-01512 COVER ASSY 1

11 2 160110-02220 SEAL, OIL 1

12 2 129900-26250 BEARING, BALL 6206C3 2

14 1 26106-080302 BOLT, M8X 30 PLATED 9

15 1 160797-01761 CAP ASSY 1

17 2 24311-000180 O-RING, 1AP18.0 1

18 1 160797-01851 JOINT 2

19 1  24311-000180 O-RING, 1AP18.0 2

20 1 160998-01950 NIPPLE, DRAIN 1

21 1 106990-44660 CLIP, HOSE 12.5 2

22 1 160110-01870 PLUG, RUBBER 1

23 1 104200-59170 GASKET, 12 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
F|931 CYLINDER HEAD & BONNET (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

®wW B € O E @

REFER TO Fig. 32 1 1 160610-03180  PIPE , BREATHER 1
2 1 160790-11011  HEAD ASSY, CYLINDER 1
7 1 160790-11101  VALVE, INTAKE 1
8 1 160790-11111  VALVE, EXHAUST 1
9 1 160890-11120  SPRING, VALVE 2
10 1 160890-11190  RETAINER, SPRING 2
11 1  160890-11202  ARM, ROCKER 2
12 1 160690-11222  PIVOT, ROCKER ARM 2
13 1 160890-11270  BOLT 2
14 1 160690-11280  NUT, M6X0.5 2
15 1  160890-11290  PLATE, GUIDE 1
16 1 160890-04330  STUD, 2D8X18 2
17 1 160890-11300  BONNET ASSY, HEAD 1
18 1 160890-11311  GASKET, BONNET 1
19 1 26106-060352  BOLT, M6X 35 PLATED 3
20 1  160610-03050 BREATHER ASSY 1
21 1 160890-01210  BOLT, FLANGE M10X70 4
22 1 160890-01331  GASKET, HEAD 1
23 1 720380-11570 COTTER 2

REFER TO Fig.30

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
F|932 AIR CLEANER (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160797-12550 CLEANER ASSY, AIR 1
1-1 1 160798-12490 CLEANER ASSY, AIR 1 N
(D=+2005.06)
1A 2 160798-12630  CASE, AIR CLEANER 1

VISIEBEFERCTT (D=*2005.06)

A MUFFLER IS CUSTOMER ARRANGEMENTS. 1B 2 160998-12710  BODY 1
(D=*2005.06)
1C 2 160998-12730  ELEMENT, 1ST 1 w
(D=*2005.06)
1D 2 160998-12740  ELEMENT, 2ND 1 w

(D=*2005.06)

2 2 160797-12530 CASE, AIR CLEANER 1 1
3 2 160797-07450 LABEL, AIR CLEANER 1 1
4 2 160797-12580 ELEMENT 1 1
5 3 114250-12540 ELEMENT 1 1
6 3 160693-12930 SPONGE, AIR CLEANER 1 1
7 2 114250-12520 COVER, AIR CREANER 1 1
8 2 114250-12560 WASHER, SEAL M6 1 1
9 1 160797-12910 PIPE, AIR INTAKE 1 1
9-1 1 160998-12910 PIPE, AIR INTAKE 1 S 2
(D=*2005.06)
10 1 160810-56151 GASKET, CARBURETOR 1
11 1 26366-060002 NUT, M6 2
11-1 1  114250-12300 NUT 2 N
(D=E/#59071)
12 1 160790-04600 BOLT, M6X75 2
=52 12-1 1 26226-060752 STUD, M6X 75 2 N
5 PREVIOUS | I (D=*2005.11)
15—1 4 , 13 1 194250-51660 BAND 250 1
Ty l_|_| e 13-1 1 29622-250001 BAND, RF250 1 R
;ACE?\GED PART (D=E/#60125)
14 1 160890-13211 GASKET, MUFFLER 1
15 1  194990-22140 NUT, M8 2
17 15-1 1  26366-080002 NUT, M8 2 N
(D=E/#59914)
16 1  114250-12550 NUT, WING M6 1
17 1  194990-22140 NUT, M8 2 w
(D=E/#59914)
Remarks
(1)FOR NO.1
(2)FOR NO.1-1 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.33. CRANKSHAFT,PISTON & CAMSHAFT (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160890-14051 CAMSHAFT ASSY 1
1-1 1 160890-14052 CAMSHAFT ASSY 1 N
(D=E/#58788)
2B 3 22512-050160 KEY, 5X 16 1 W
(D=E/#58788)
8 2 160890-14560 SPRING,DECOMPRESSION 1
9 1 22512-050160 KEY, 5X 16 1 Z
(D=E/#58788)
10 1 114250-14400 ROD, PUSH 2
11 1 160890-14200 TAPPET 2
12 1 760790-21700 CRANKSHAFT ASSY 1
14 3 22512-040300 KEY, 4X 30 1
15 2 160890-21200 GEAR, CRANKSHAFT 1
16 2 160890-21220 GEAR, BALANCER 1
17 2 22512-040160 KEY, 4X 16 1
18 1 26737-160002 NUT, M16 1
19 1 22137-160000 WASHER, 16 1
20 1 160798-22010 PISTON ASSY 1
22 2 760798-22500 RING SET, PISTON 1
26 1 160890-22300 PIN, PISTON 1
27 1  22252-000190 RING, 19 2
28 1 760790-23700 ROD ASSY, CONNECTING 1
30 2 160810-23201 BOLT, CONNECTING ROD 2
31 1 183705-14140 KEY, 7X7X47 1

|B7%
PREVIOUS

9

b

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.34. FUEL PIPE

FOS VOB AEFRTY .
A FUEL TANK IS CUSTOMER ARRANGEMENTS.

-~
N
\:‘—4\§

REFER TO Fig. 35

&

FO%>%
FUEL TANK

(A)=GA140SHPSK
(B)=GA180SEHPS
(C)=GA210S(E)HPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK
(F)=GA210SHPS

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160810-55301 COCK ASSY, FUEL 1
1-1 1 160808-55300 COCK ASSY, FUEL 1 N
(D=E/#63910)
1-2 1 160808-55301 COCK ASSY, FUEL 1 R
(D=E/#74936)
3 2 160810-55380 FILTER 1
3-1 2 160810-55550 FILTER, FUEL 1 R
(D=E/#74936)
4 2 160710-55390 CUP, FUEL COCK L37 1
4-1 2 160998-55390 BOWL, STRAINER 1 N
(D=E/#63910)
4-2 2 160798-55510 CUP, FUEL COCK L57 1 R
(D=E/#74936)
5 2 160710-55360 RING 1
5-1 2 160810-55570 RING 1 R
(D=E/#74936)
6 2 160710-55370 GASKET 1
6-1 2 160810-55560 GASKET 1 R
(D=E/#74936)
7 1 106990-44660 CLIP, HOSE 12.5 2
8 1  119520-03990 CLIP, HOSE 10.5 2
9 1 160903-59361 HOSE, FUEL A-410 1
10 1 160975-59361 HOSE, FUEL B-213 1

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
F|935 CARBURETOR (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 160798-56150 CARBURETOR ASSY 1
2 2 160690-56560 SCREW 2
3 2 160880-56760 VALVE, THROTTLE 1
4 2 160690-56570 SCREW 2
5 2 160798-56790 VALVE, CHOKE 1
6 2 181230-56380 SPRING 1
7 2 160667-56750 ADJUSTER 1
8 2 160667-56740 JET, PILOT 1
9 2 160798-56660 SHAFT, THROTTLE 1
10 2 160792-56540 RING 1
11 2 181230-56380 SPRING 1
12 2 160210-56610 WASHER 1
13 2 160890-56620 FLOAT ASSY 1
14 2 160798-56750 NOZZLE, MAIN 1
15 2 160798-56720 JET, MAIN 1
16 2 160120-56600 GASKET 1
17 2 160998-56900 NOZZLE 1
18 2 160810-56580 RING, CHOKE SHAFT 1
19 2 160692-56750 CLIP 1
20 2 160890-56790 VALVE, INJECTION 1
21 2 160690-56630 PIN, FLOAT 1
22 2 26117-040088 BOLT M 4X 8 PLATED 1
23 2 160798-56440 BODY, FLOAT 1
24 2 160793-56600 LEVER, CHOKE 1
25 2 160702-56720 RING 1
26 2 160640-56850 SEAL 1
27 2 160790-56610 BOLT 1
28 2 160992-56540 JET, MAIN 1
29 2 160792-56620 JET, MAIN 1
30 2 181230-56380 SPRING 1
31 2 160610-56900 SCREW 1
32 2 160692-56710 SCREW 1
33 2 160793-56380 SPRING 1
34 1 160790-56151 GASKET, CARBURETOR 1
35 1 160810-56151 GASKET, CARBURETOR 1
36 1 160790-56160 INSULATOR 1
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.36. GOVERNOR & CONTROL DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

®wW B € O E @

160690-61301 SPINDLE
160690-61311 SHAFT
160690-61450  WASHER

160690-61600 GEAR ASSY, GOVERNOR
160890-66050 SPRING, RETURN
160120-76940  WASHER

160790-66010 SPRING, GOVERNOR
160797-66230 CONTROLLER ASSY
183605-66050 LEVER ASSY, CONTROL

26117-040088 BOLT M 4X 8 PLATED
160797-66210 BASE ASSY
160797-66221 BASE ASSY

160520-66291 SPRING
26117-040257 BOLT, M4X 25 PLATED
26117-040357 BOLT, M4X 35 PLATED

160797-66311 LEVER, CONTROL
160797-66320 SPRING, CONTROL
160670-66350 COLLAR

22137-040000 WASHER, 4
26347-040002 NUT, M4
26347-060002 NUT, M6

26366-060002 NUT, M6
26557-040102 SCREW, M4X10
26476-060142 SCREW, TAPPING M6X14

43 160890-66200 LEVER ASSY, GOVERNOR

N
a1
PP RrRPNRPRPNONNMNNNONNNONOORWONOWNRE R(RPPRRR PR
RlRrRrRrPRrPRORRPRPRIPRRPRIPRNPRPRPRIPRRIRPRRRER

40 ﬁiﬁéVIOUS 37 26366-060002 NUT, M6
38 160998-66350 LINK, THROTTLE
39 160690-66660 SPRING, TENSION
40 114770-61600 SEAL, OIL
41 183605-66701 STAY, WIRE
42 183605-66960 SPRING, THROTTLE A
(D=E/#59194)
43 1 183605-66950 CABLE 1 Z
(D=E/#59194)
REFER TO Fig. 30 44 1 26757-050002 NUT, LOCK M5 2 Z
(D=E/#59194)
45 1 26557-040102 SCREW, M4X10 1 z
(D=E/#59194)
2 46 1 106500-44870 STOPPER 1 Z
5 (D=E/#59194)

REFER TO Fig.30

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.37. FLY.MAGNETO & STARTING DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 160790-45110-2 CASE, COOLING FAN 1
24 2 1 160897-45920 SPONGE 1
16 3 1 26476-060142  SCREW, TAPPING M6X14 4
12§ 4 1 160890-45200  COVER, HEAD 1

141218 5 1 16079745232 COVER 1
2] 6 1 160897-45910 SPONGE 1
o 7 1 160897-45920  SPONGE 2
20— 8 1 26476-060142 SCREW, TAPPING M6X14 2

05— 9 1 183705-45050  DUCT, COOLING 1

10 1 160897-45930  SPONGE 1
11 1 183833-45200 COVER 1
12 1 26476-060142  SCREW, TAPPING M6X14 2
14 1 160890-76250  STARTERASSY, RECOIL 1
15 2 160890-76510  SPRING, SPIRAL 1
16 2  160890-76520 REEL 1
17 2 160890-76530  SPRING, DOG 2
18 2 160890-76540 DOG 2
19 2 160890-76550  SPRING, BRAKE 1
20 2 160641-76570 SCREW 1
21 2 160890-76610 RETAINER 1
21-1 2 160890-76570 RETAINER 1 N
(D=EXXX)
22 2 160890-76580 ROPE, STARTER 1
23 2 160260-76620 KNOB, STARTER 1
24 2 160890-76600  CASE ASSY 1
25 1 160790-76590  PULLEY, STARTER 1
26 1 26106-060082 BOLT,M6X 8 PLATED 4
27 1 26106-060122  BOLT, M6X 12 PLATED 3
20 1 16079178751 ROTOR ASSY 1
31 2 16079178510 ROTOR 1
32 1 160791-78522 COIL, IGNITION 1
321 1 16099878400  IGNITER 1 N
(D=+2009.11)
33 2 160690-78230  WIRE 1
34 1 160791-78650  COIL, CHARGE 1
35 1 160710-78710 CLAMP, CORD 2
36 1  26476:060142  SCREW, TAPPING M6X14 1
37 1 160690-04350  BOLT, M6X30 2
38 1  26476-060252 SCREW, TAPPING M6X25 2
39 1 29610-000650  CLAMP, SPEED 065 1
40 1 16079378010  PLUG, SPARK 1
41 1 160700-78040  CAP,PLUG 1
411 1  160700-78041  CAP, PLUG 1 N
(D=E/#63750)
42 1 160700-78050 TERMINAL, PLUG 1
43 1 160700-78720  GROMMET 1
44 1 29610-000950 CLAMP, SPEED 095 1
45 1 160998-77751 SENSOR 1
46 1 24311-000180  O-RING, 1AP18.0 1
47 1 26106-080122  BOLT, M8X 12 PLATED 1
) BEROTEATLSEOR. WRICHE 32K IRRTS 20— LERLTOET, 48 1 29621-100000  BAND, TR100 1 w
NOTE) THE ENCIRCLED DRAWING NUMBERS INDICATES THE PARTS LINED WITH RUBBER SPONGE OR GLASS WOOL. 7 Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.37. FLY.MAGNETO & STARTING DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty I R

AW B € O E @

(D=E/#62053)

[/

S
=== — R —N
OO~ OTINOD

\

25

) BEZOTHATLZEDEG, RBIICHIET S AR IXBIS A0 —LERL TLVET

NOTE) THE ENGIRCLED DRAWING NUMBERS [NDICATES THE PARTS LINED WITH RUBBER SPONGE OR GLASS WOOL.

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Flg-38- STARTING MOTOR EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
] A (B () O () ¢
PACKAGED PART 1 1 160891-77020 STARTERASSY 1
2 2 114371-77110  ARMATURE 1
3 2 X2114811000  WASHER KIT, THRUST 1
4 2 X2114715500  STOPPER SET, PINION 1
5 2 114371-77130  COILASSY, FIELD 1
6 2 114371-77140  COVER ASSY, REAR 1
REFER TO Fig.30 7 2 114371-77160 HOLDER ASSY, BRUSH 1
8 3 114371-79040  BRUSH (-) 2
9 3 114371-79050  BRUSH (+) 1
10 3 114371-79060  SPRING, BRUSH 4
1 2 160891-77750  PINION ASSY 1
12 2 160891-77760  HOUSING ASSY, GEARS 1
13 2  114371-77170  COVER KIT, DUST 1
14 2 114371-77180  LEVERKIT, SHIFT 1
15 2 124298-77020  SWITCH, MAGNETIC 1
16 2 124195-77770  THROUGH BOLT 2
17 2 114371-79070  BOLT M 6X 37 2
18 2 X2114274200  COVER, TERMINAL 1
19 1 26106-060202  BOLT, M6X 20 PLATED 2
20 1 26106-100302  BOLT, M10X 30 PLATED 2
21 1 160891-77310  BRACKET, ELECTRIC 1
22 1 160891-77490  HARNESS, WIRE 1 z
(D=*2009.12)
23 1 183232-77521  REGULATOR, RS2728
23-1 1 160998-77530 REGULATOR ASSY 1 N
(D=*2009.12)
24 1 26023-040102  SCREW, M4X10 2 z
(D=*2009.12)
25 1 26106-080142  BOLT, M8X 14 PLATED 2
26 1 26366-060002  NUT, M6 1
27 1 29610-000650  CLAMP, SPEED 065 1
28 1 183632-56900  WIRE ASSY, CHOKE 1
29 1 160671-78200  WIRE, LEAD 1
30 1 183131-79510 BATTERY, YTX9-BS 1
31 1 183920-91450  SWITCH ASSY, KEY 1
33 2 183920-91280  KEY, STARTER SWITCH 1
34 1 183732-95501  ALERTASSY 1
38 1 183131-95640 FUSE ASSY 1
39 2 183733-07920  LABEL 1
40 1 183231-95940 HARNESS, WIRE 1
41 1 183805-97610 HARNESS ASSY, WIRE 1
42 1  183505-59050  PIPE, FUEL 1 w
(D=FROM 1ST)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.39. TOOL & LABEL

MUFFLER
(v75-KEER)

BRARICER
SHEHRFROMIEDLS. BARTHS
B s e
SR LEEATEET SWATHHROEARIC
AL VRICRERL T

HII RGBT

ORRBIEDT Y, RAERELT T D R
LU MR TR ERIERE S ST TS,

BRI/ TEL S DRAOBNT £k
WRL . T2 ORBECKSPRAPTING

SRETHBRNT TN

EDRDER
@R OAHEICT - K SR T ENTTEN.,
SWEEEET SHARED | MX LELTHR
WFEL.
SBECRDH/ L AT TR 5 WK

OB O 16 29

(A T}—17

FROF18 [

EFEt 19 o

24

<L

[eBRECRL RBIELST
<ERL

[eREOfECRRLY e
THEECET)

&

A0-YOURROVRIE, O
RP&ERI, T EHO
YHRL AR REL T REN,

o)
e

13

ANS924%F | n-HIAAF
ON OFF {%#)

14

VIR
ELEAGLIIHE

P

oAHARFAL TFEL
Wids. . . B A, TERARD
THNOEAL EXRRRYES . BRYE
RAFESRD. FAKMRLTHN,

47
- ARORESERRE (ST RN,

22

3112 (KL AE) omm =

<A A6 OB R T < #351

[ KERDE B ER, XIE. EAFTHEBE. 512 AN

L—F OERDERESL. BRLTRA,

23

RAMTHARLTES

STHAREEL RL, ARAREOHA B3
50085

B =1 x;
. TRER (znxmm

5| COMMACIE. ABORKR 250N~ OREAS
WAORS 1 AR L—HEAMTIET (BAh—2AAT ERAET)

TIom el EEe T ERNLLENCCEn.
LIy CReED,
3]

)

(3 7U-REME: 12. 8V ME) BRRMR,

31 25

M

7

LN

v

Vs,

28 2’9

AR R
RKERK

30

27

32

i g

OFF o T UUEILEI,
BHEABLOED,
N wemmnyooLi-«
oN TOFFJ kLTSN,

33

(A)=GA140SHPSK
(B)=GA180SEHPS
(C)=GA210S(E)HPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK
(F)=GA210SHPS

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 160110-92610 BAG, TOOL 1
2 1 160120-92700 WRENCH, 21 L86 1
3 1 160110-92710 HANDLE, WRENCH 1
4 1 28110-100120 SPANNER, 10X12 1
7 1 183605-07230 LABEL 1
8 1 183131-07450 LABEL, KEY SWITCH 1
9 1 183730-07470 LABEL, OIL ALERT 1
10 1 161690-07300 LABEL 1
11 1 183614-07740 LABEL,CAUTION 1
12 1 183632-07600 LABEL, CAUTION 1
13 1 183605-07220 LABEL, SLOW DOWN 1
14 1 183332-07420 LABEL, GASOLINE 1
15 1 183705-07281 LABEL 1
16 1 183705-07290 LABEL 1
17 1 183705-07300 LABEL 1
18 1 183705-07310 LABEL 1
19 1 183705-07320 LABEL, OIL PRESSURE 1
20 1 160690-07260 LABEL, DRAIN 1
21 1 183733-07360 LABEL, CHECK 1
22 1 183705-07403 LABEL 1
23 1 183131-07600 LABEL 1
24 1 183805-07470 LABEL, DRAIN 1
25 1 183614-07710 LABEL,EXH.GAS CAUTN 1
26 1 183614-07720 LABEL,NO FIRE 1
27 1 183614-07730 LABEL, PLUG 1
28 1 183614-07790 LABEL, OIL 1
29 1 183705-07750 LABEL 1
30 1 183705-07340 LABEL 1
31 1 183805-07480 LABEL 1
32 1 183733-07800 LABEL,COCK,FUEL 1
33 1 183733-07920 LABEL 1
(D=E/#59194)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

i A)=GA140SHPSK D)=GA240SEHPSK
F|g4o CYLINDER BLOCK EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 760998-01742 BLOCK ASSY, CYLINDER 1
4 2 114270-01600 PIN, M8X12 2
5 2 160610-01690  PLUG, M12 2
6 2 104200-59170  GASKET, 12 2
7 2 160110-02220 SEAL, OIL 1
8 2 129900-26250  BEARING, BALL 6206C3 1
9 1 760890-01512 COVERASSY 1
11 2 160110-02220 SEAL, OIL 1
12 2 129900-26250  BEARING, BALL 6206C3 2
14 1 26106-080302 BOLT, M8X 30 PLATED 9
15 1 160797-01761  CAPASSY 1
17 2 24311-000180 O-RING, 1AP18.0 1
18 1 160797-01851  JOINT 2
19 1 24311-000180 O-RING, 1AP18.0 2
20 1 160998-01950  NIPPLE, DRAIN 1
21 1 106990-44660  CLIP, HOSE 12.5 2
22 1 104200-59170 GASKET, 12 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.41. CYLINDER HEAD & BONNET

. 28 10
Ll
24 23

V) (g@,f N ~
SN
K

g By \#t
. 4 12 14

&

REFER TO Fig. 40

(A)=GA140SHPSK (D)=GA240SEHPSK
(B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 160820-03180 PIPE , BREATHER 1
2 1 160890-11011 HEAD ASSY, CYLINDER 1
2-1 1 160890-11012 HEAD ASSY, CYLINDER 1 N
(E=E/#61996)
7 1 160890-11101 VALVE, INTAKE 1
8 1 160890-11111 VALVE, EXHAUST 1
9 1 160890-11120 SPRING, VALVE 2
10 1 160890-11190 RETAINER, SPRING 2
11 1 160998-11200 ARM, ROCKER 2
12 1 160690-11222 PIVOT, ROCKER ARM 2
13 1 160890-11270 BOLT 2
14 1 160690-11280 NUT, M6X0.5 2
15 1 160890-11290 PLATE, GUIDE 1
16 1 160890-04330 STUD, 2D8X18 2
17 1 160890-11300 BONNET ASSY, HEAD 1
18 1 160890-11311 GASKET, BONNET 1
19 1 26106-060352 BOLT, M6X 35 PLATED 3
20 1 160610-03050 BREATHER ASSY 1
21 1 160890-01210 BOLT, FLANGE M10X70 2
22 1 160998-01200 BOLT, HEAD M10 2
23 1  26366-100002 NUT, M10 2
24 1 105425-01250 WASHER 2
25 1 160998-01331 GASKET, HEAD 1
26 1 720380-11570 COTTER 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Flg-42- AIR CLEANER EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 160998-12560 CLEANER ASSY, AIR 1
2 2 160998-12710 BODY 1
3 2 160998-12720 PLATE 1
4 2 160998-12730 ELEMENT, 1ST 1
5 2 160998-12740 ELEMENT, 2ND 1
YIS EEEFRTT . 6 1 160998-12910  PIPE, AIR INTAKE 1
A MUFFLER [S CUSTOMER ARRANGEMENTS. 7 1 160910-56151 GASKET, CARBURETOR 1
8 1  26366-080002 NUT, M8 2
8-1 1 160998-04330 NUT, M8 2 N
(E=E/#56583)
9 1 160890-04320 STUD, M8X 85 2
9-1 1  160998-04340 STUD, 2D 8X 85 2 N
(E=E/#56583)
10 1 194250-51660 BAND 250 1
10-1 1 29622-250001 BAND, RF250 1 R
(E=E/#58666)
11 1 160890-13211 GASKET, MUFFLER 1
12 1  194990-22140 NUT, M8 2
12-1 1 26366-080002 NUT, M8 2 N
(E=E/#58405)
13 1 194990-22140 NUT, M8 2 w

(E=E/#58405)

EIARER
PACKAGED PART

D

13

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.43. CRANKSHAFT,PISTON & CAMSHAFT (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160890-14051 CAMSHAFT ASSY 1
1-1 1 160890-14052 CAMSHAFT ASSY 1 N
(E=E/#56030)
2B 3 22512-050160 KEY, 5X 16 1 W
(E=E/#56030)
8 2 160890-14560 SPRING,DECOMPRESSION 1
9 1 22512-050160 KEY, 5X 16 1 Z
(E=E/#56030)
10 1 160890-14400 ROD, PUSH 2
11 1 160890-14200 TAPPET 2
12 1 760998-21700 CRANKSHAFT ASSY 1
14 3 22512-040300 KEY, 4X 30 1
15 2 160890-21200 GEAR, CRANKSHAFT 1
16 2 160890-21220 GEAR, BALANCER 1
17 2 22512-040160 KEY, 4X 16 1
18 1 26737-160002 NUT, M16 1
19 1 22217-160000 WASHER, SPRING 16 1
20 1 160998-22010 PISTON ASSY 1
22 2 760998-22500 RING SET, PISTON 1
26 1 160890-22300 PIN, PISTON 1
27 1  22252-000190 RING, 19 2
28 1  760890-23700 ROD ASSY, CONNECTING 1
30 2 160810-23201 BOLT, CONNECTING ROD 2
31 1 183705-14140 KEY, 7X7X47 1

|B7%
PREVIOUS

9

b

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
F|g44 FUEL PIPE EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160810-55301 COCK ASSY, FUEL 1
1-1 1 160808-55300 COCK ASSY, FUEL 1 N
(E=E/#65963)
1-2 1 160808-55301 COCK ASSY, FUEL 1 R
(E=EM77116)
FOSYOEBEFERTT . 3 2 160810-55380 FILTER 1
A FUEL TANK IS CUSTOMER ARRANGEMENTS. FO&VH 3-1 2  160810-55550 FILTER, FUEL 1 R
FUEL TANK (E=EM77116)
4 2 160710-55390 CUP, FUEL COCK L37 1
4-1 2 160998-55390 BOWL, STRAINER 1 N
7 (E=E/#65963)
9 4-2 2 160798-55510 CUP, FUEL COCK L57 1 R
(E=EM77116)
5 2 160710-55360 RING 1
5-1 2 160810-55570 RING 1 R
REFER TO Fig.46 (E=EM77116)
6 2 160710-55370 GASKET 1
6-1 2 160810-55560 GASKET 1 R
=P (E=E#77116)
> ]&@‘L.,:- 7 1 106990-44660  CLIP, HOSE 12.5 2
\(’.\(@/ 8 1 119520-03990  CLIP, HOSE 10.5 2
N “ @ﬁ@ 9 1 160903-59361 HOSE, FUEL A-410 1
\ ( \\\x 10 1 160975-59361 HOSE, FUEL B-213 1
\ =

\ ‘\ 8y)
T )

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Flg-45- CARBURETOR EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 160998-56081 CARBURETOR ASSY 1
1-1 1 160998-56082 CARBURETOR ASSY 1 R
(E=E/#57045)
2 2 160992-56520 VALVE, THROTTLE 1
3 2 160690-56560 SCREW 2
4 2 160690-56570 SCREW 2
5 2 160998-56620 VALVE, CHOKE 1
6 2 160998-56630 JET, PILOT 1
7 2 160692-56710 SCREW 1
8 2 181230-56380 SPRING 2
9 2 160890-56790 VALVE, INJECTION 1
10 2 160690-56630 PIN, FLOAT 1
11 2 160890-56620 FLOAT ASSY 1
12 2 160998-56610 SHAFT, THROTTLE 1
13 2 160998-56640 LEVER, CHOKE 1
14 2 160810-56580 RING, CHOKE SHAFT 1
15 2 160890-56700 RING, CHOKE LEVER 1
16 2 160210-56610 WASHER 1
17 2 XBV26472 BODY, FLOAT 1
17-1 2 160990-56500 BODY, FLOAT 1 S
(E=E/#57045)
18 2 160998-56660 NOZZLE, MAIN 1
19 2 160998-56670 HOLDER 1
20 2 160998-56680 WASHER 1
21 2 160998-56730 JET, MAIN 1
22 2 26117-040088 BOLT M 4X 8 PLATED 1
23 2 160692-56750 CLIP 1
24 2 160640-56850 SEAL 1
25 2 160667-56750 ADJUSTER 1
26 2 160702-56720 RING 1
27 2 160890-56610 JET, PILOT 1
28 2 160998-56700 SCREW 1
29 2 160211-56950 SPRING 1
30 2 160790-56571 NOZZLE 1
31 2 160998-56710 O-RING 1
32 2 160998-56720 SPRING 1
33 2 160998-56990 SOLENOID 1 W
(E=E/#57045)
33A 2 160792-56600 GASKET 1 W
(E=E/#57686)
34 1 160910-56151 GASKET, CARBURETOR 2
35 1 160890-56160 INSULATOR 1
36 1 23061-030270 PIPE, 3X 270 1
36-1 1 23061-030280 PIPE, 3X 280 1 N
(E=E/#59527)
Remarks
(1)REPAIR PART.
(2)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH NO.17-1 AND 33. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.46. GOVERNOR & CONTROL DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

AW B € O E @

26347-040002 NUT, M4
26347-060002 NUT, M6

26366-060002 NUT, M6
26557-040102 SCREW, M4X10
26476-060142 SCREW, TAPPING M6X14

160890-66200 LEVER ASSY, GOVERNOR
26366-060002 NUT, M6
160998-66350 LINK, THROTTLE

1252
PREVI0US

2 1 160690-61301 SPINDLE 1
3 1 160690-61311 SHAFT 1
4 1 160690-61450  WASHER 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1
9 1 160890-66050 SPRING, RETURN 1
10 1 160120-76940  WASHER 1
11 1 160890-66010 SPRING, GOVERNOR 1
12 1 160998-66270 CONTROLLER ASSY 1
13 2 183605-66050 LEVER ASSY, CONTROL 1
17 3 26117-040088 BOLT M 4X 8 PLATED 1
18 2 160797-66210 BASE ASSY 1
19 3 160797-66221 BASE ASSY 1
22 3 160520-66291 SPRING 2
23 3 26117-040257 BOLT, M4X 25 PLATED 1
24 3 26117-040357 BOLT, M4X 35 PLATED 1
25 2 160797-66311 LEVER, CONTROL 1
26 2 160797-66320 SPRING, CONTROL 1
27 2 160670-66350 COLLAR 1
28 2 22137-040000  WASHER, 4 1
2 1
2 1
2 1
2 1
1 3
1 1
2 1
1 1
1 1
1 1
1 1

39 160690-66660 SPRING, TENSION
40 114770-61600 SEAL, OIL
41 183605-66950 CABLE V4
(E=E/#56784)
42 1 106500-44870  STOPPER 1 z
(E=E/#56784)
43 1 26557-040102 SCREW, M4X10 1 Z
REFER TO Fig.40 (E=E/#56784)
44 1 26757-050002 NUT, LOCK M5 2 Z
(E=E/#56784)
45 1 183605-66701 STAY, WIRE 1
2 46 1 183605-66960 SPRING, THROTTLE 1

REFER TO Fig. 40

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.47. FLY.MAGNETO & STARTING DEVICE (y=shsdosteS (-aras0sErpSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160992-45111-2 CASE, COOLING FAN 1
2 1 160998-45311 COVER 1
3 1 26476-060142 SCREW, TAPPING M6X14 4
4 1 26476-060142 SCREW, TAPPING M6X14 1
5 1 160890-45200 COVER, HEAD 1
6 1 160797-45232 COVER 1
7 1 160897-45910 SPONGE 1
8 1 160897-45920 SPONGE 2
9 1 26476-060142 SCREW, TAPPING M6X14 2
10 1 183805-45051 DUCT, COOLING 1
11 1 183833-45200 COVER 1
12 1 26476-060142 SCREW, TAPPING M6X14 2
14 1 160890-76250 STARTER ASSY, RECOIL 1
15 2 160890-76510 SPRING, SPIRAL 1
16 2 160890-76520 REEL 1
17 2 160890-76530 SPRING, DOG 2
18 2 160890-76540 DOG 2
19 2 160890-76550 SPRING, BRAKE 1
20 2 160641-76570 SCREW 1
21 2 160890-76610 RETAINER 1
21-1 2 160890-76570 RETAINER 1 N
(E=EXXX)
22 2 160890-76580 ROPE, STARTER 1
23 2 160260-76620 KNOB, STARTER 1
24 2 160890-76600 CASE ASSY 1
25 1 160890-76590 PULLEY, STARTER 1
26 1 26106-060082 BOLT, M6X 8 PLATED 4
27 1 26106-060122 BOLT, M6X 12 PLATED 3
29 1 160998-78761 ROTOR ASSY 1
31 2 160998-78510 ROTOR 1
32 1 160791-78522 COIL, IGNITION 1
32-1 1 160998-78400 IGNITER 1 N
(E=*2009.11)
33 2 160690-78230  WIRE 1
34 1 160791-78650 COIL, CHARGE 1
35 1 160710-78710 CLAMP, CORD 1
36 1 26476-060142 SCREW, TAPPING M6X14 1
37 1 26476-060252 SCREW, TAPPING M6X25 2
38 1 160690-04350 BOLT, M6X30 2
39 1 29610-000650 CLAMP, SPEED 065 1
40 1 160998-78010 PLUG, SPARK 1
41 1 160700-78040 CAP, PLUG 1
41-1 1 160700-78041 CAP, PLUG 1 N
(E=E/#65331)
42 1 160700-78050 TERMINAL, PLUG 1
43 1 160700-78720 GROMMET 1
44 1 29610-000950 CLAMP, SPEED 095 1
45 1 160998-77751 SENSOR 1
46 1 24311-000180 O-RING, 1AP18.0 1
) BEEOTHATIEBOE, BRAICHE 3RS INEIFAD—LERLTNET. 4r 1 26106-080122  BOLT, M8X 12 PLATED L
NOTE) THE ENCIRCLED DRAWING NUMBERS INDICATES THE PARTS LINED WITH RUBBER SPONGE OR GLASS WOOL. 48 1 160763-12600 GROMMET 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
Fig.47. FLY.MAGNETO & STARTING DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
49 1 160897-45930 SPONGE 1
(E=FROM 1ST)
50 1 29621-100000 BAND, TR100 1

(E=E/#62567)

x) BEROTCEATCLDEDR, RAICHIT SRRV IXEISAu—ILERLTNET.
NOTE) THE ENCIRCLED DRAWING NUMBERS INDICATES THE PARTS LINED WITH RUBBER SPONGE OR GLASS WOOL.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Flg-48- STARTING MOTOR EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
] A (B () O () ¢
PACKAGED PART 1 1 160891-77020 STARTERASSY 1
2 2 114371-77110  ARMATURE 1
3 2 X2114811000  WASHER KIT, THRUST 1
4 2 X2114715500  STOPPER SET, PINION 1
5 2 114371-77130  COILASSY, FIELD 1
6 2 114371-77140  COVER ASSY, REAR 1
REFER TO Fig.40 7 2 114371-77160 HOLDER ASSY, BRUSH 1
8 3 114371-79040  BRUSH (-) 2
9 3 114371-79050  BRUSH (+) 1
10 3 114371-79060  SPRING, BRUSH 4
1 2 160891-77750  PINION ASSY 1
12 2 160891-77760  HOUSING ASSY, GEARS 1
13 2  114371-77170  COVER KIT, DUST 1
14 2 114371-77180  LEVERKIT, SHIFT 1
15 2 124298-77020  SWITCH, MAGNETIC 1
16 2 124195-77770  THROUGH BOLT 2
17 2 114371-79070  BOLT M 6X 37 2
18 2 X2114274200  COVER, TERMINAL 1
19 1 26106-060202  BOLT, M6X 20 PLATED 2
20 1 26106-100302  BOLT, M10X 30 PLATED 2
21 1 160891-77310  BRACKET, ELECTRIC 1
22 1 160891-77490  HARNESS, WIRE 1 z
(E=*2009.12)
23 1 183232-77521  REGULATOR, RS2728
23-1 1 160998-77530 REGULATOR ASSY 1 N
(E=*2009.12)
24 1 26023-040102  SCREW, M4X10 2 z
(E=*2009.12)
25 1 26106-080142  BOLT, M8X 14 PLATED 2
26 1 26366-060002  NUT, M6 1
27 1 29610-000650  CLAMP, SPEED 065 1
28 1 183632-56900  WIRE ASSY, CHOKE 1
29 1 160671-78200  WIRE, LEAD 1
30 1 183933-79510  BATTERY, YTX12-BS 1
31 1 183135-91080 STOPPER 1
32 1 183920-91450  SWITCH ASSY, KEY 1
34 2 183920-91280  KEY, STARTER SWITCH 1
35 1 183732-95501  ALERTASSY 1
39 1 183131-95640  FUSE ASSY 1
40 2 183733-07920 LABEL 1
41 1 183805-97610 HARNESS ASSY, WIRE 1
42 1 183805-97630  WIRE, LEAD 1
43 1 183505-59050  PIPE, FUEL 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
F|g49 TOOL & LABEL (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 160110-92610  BAG, TOOL 1
1 2 3 4 7 2 1 160120-92700  WRENCH, 21 186 1
» 3 1 160110-92710  HANDLE, WRENCH 1
0 4 1 28110-100120  SPANNER, 10X12 1
= 7 1 183614-07740  LABEL,CAUTION 1
8 1 183632-07600  LABEL, CAUTION 1
9 1 183332-07420  LABEL, GASOLINE 1
10 1 183705-07281  LABEL 1
1 1 183705-07290  LABEL 1
8 10 18 12 1 18370507300 LABEL 1
11 13 1 183705-07310  LABEL 1
— 14 1 183705-07320  LABEL, OIL PRESSURE 1
15 1 183733-07360  LABEL, CHECK 1
swmsaTROmLote, RnvAROR B ® [ kKO l—1 2 16 1 183705-07403  LABEL 1
e _ rgemaLTIL 17 1 183131-07600  LABEL 1
e R 3 [ FEEE 13 o, 18 1 18380507470  LABEL, DRAIN 1
i e i [ EAS0L e S Tt 19 1 183614-07710  LABEL,EXH.GAS CAUTN 1
e i, _ - 20 1 183614-07720  LABEL,NO FIRE 1
T JEHEt—14 21 1 183614-07730  LABEL, PLUG 1
e 22 1 183614-07790  LABEL,OIL 1
<EmaeaE LaZkRRL o, a7 23 1  183705-07750  LABEL 1
Niialéinbiihbisdhisiiidanthted 24 1 183705-07340  LABEL 1
25 1 183805-07480  LABEL 1
26 1 183733-07800  LABEL,COCK,FUEL 1
16 27 1 160690-07260  LABEL, DRAIN 1
28 1 183605-07220  LABEL, SLOW DOWN 1
B onmenn. Mg pan SR TR 2 11010900750 ASEL -
L R LA B e : . 30 1 183605-07230  LABEL 1
T e AN - (‘”—Wmﬁ" e L 31 1 18313107450  LABEL, KEY SWITCH 1
32 1 183730-07470  LABEL, OIL ALERT 1
33 1 183733-07920  LABEL 1 w
(E=E/#56784)
20 23
‘ ‘ 24 26
ANE i At i
. @* & AR %l ey TR
) WREER =g | NI s,
l&eﬂﬂtﬁ&*tﬂ liﬂf. WA AP
<) WAL THEL LY
'm%m‘h RSN .
28 29 3|O 31 32 33
LENA oy St
-9 9F | A0S0 % TRL—RBELTI RN,
ON__ | OFF o) ﬁ
\up’ i T
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
FIgSO CYLINDER BLOCK EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

A (B) () O (B ¢

1 1 760699-01730 BLOCK ASSY, CYLINDER 1

4 2 114270-01600 PIN, M8X12 2

5 2 160610-01690 PLUG, M12 2

6 2 104200-59170 GASKET, 12 2

7 2 160690-02220 SEAL, TC25416 1

8 2 24101-062050 BEARING, BALL 6205C3 1

9 1 760690-01540 COVER ASSY 1

11 2 160690-02220 SEAL, TC25416 1

12 2 24101-062050 BEARING, BALL 6205C3 2

14 1 26476-060252 SCREW, TAPPING M6X25 8

15 1 114299-01760 CAP ASSY 2

17 2  114299-01950 O-RING, 18 2

18 1 160610-01690 PLUG, M12 1

19 1 104200-59170 GASKET, 12 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
FIgSl CYLINDER HEAD & BONNET EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160810-03180 PIPE , BREATHER 1
2 1 160690-11011 HEAD ASSY, CYLINDER 1
REFER TO Fig.52 6 1 160690-11100 VALVE, INTAKE 1
7 1 160690-11110 VALVE, EXHAUST 1
8 1 160690-11120 SPRING, VALVE 2
9 1 160690-11180 RETAINER, SPRING 2
17 10 1 160699-11200 ARM, ROCKER 2
11 1 160690-11222 PIVOT, ROCKER ARM 2
12 1 160690-11271 BOLT 2
13 1 160690-11280 NUT, M6X0.5 2
14 1 160690-11290 PLATE, GUIDE 1
15 1 26216-080182 STUD, M8X 18 2
16 1 160690-11300 BONNET 1
17 1 160690-11311 GASKET, BONNET 1
18 1 26106-060352 BOLT, M6X 35 PLATED 2
@/ 1 19 1 26106-060202 BOLT, M6X 20 PLATED 1
18 20 20 1 160690-03050 BREATHER 1
21 1 160610-04201 BOLT, FLANGE M8X53 4
22 1 160699-01332 GASKET, HEAD 1

REFER TO Fig.50

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Flg-52- AIR CLEANER EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
AW B €© O E G
1 1 160690-12610 = CLEANER ASSY, AIR 1
2 2 160690-12510  CAP, AIR CLEANER 1
3 2 160760-12530 ELEMENT 1
4 2 160690-12540 BODY, AIR CLEANER 1
5 2 160493-12550 HOLDER, ELEMENT 1
VISEERFETT ., 6 1 160790-04600  BOLT, M6X75 2
A MUFFLER [S CUSTOMER ARRANGEMENTS. 6-1 1  160690-04610 STUD, 2D6X72 2 N
(F=*2005.11)
7 1 114250-12300 NUT 2
8 1 160610-56151  GASKET, CARBURETOR 1
9 1 160690-13201  GASKET, MUFFLER 1
10 1 26366-080002 NUT, M8 2

REFER TO Fig. 5656

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.53. CRANKSHAFT,PISTON & CAMSHAFT (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS

No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 160690-14052 CAMSHAFT ASSY 1

1-1 1 160690-14160 CAMSHAFT ASSY 1 R
(F=+2006.02)
4 3 22512-040120 KEY, 4X 12 1
10 2 160690-14571 SPRING,DECOMPRESSION 1 1
11 1 114250-14400 ROD, PUSH 2
12 1 160490-14200 TAPPET 2
13 1 760699-21701 CRANKSHAFT ASSY 1
16 3 22512-040120 KEY, 4X 12 1
17 2 160690-21201 GEAR, CRANKSHAFT 1
18 2 160699-21850 GEAR, BALANCER 1
19 2 22512-040160 KEY, 4X 16 1
20 2 22351-040008 PIN, SPRING 4.0X 8 1
21 1 160610-04910 NUT, FLYWHEEL M14 1
22 1 160699-22010 PISTON ASSY 1
24 2 760780-22530 RING SET, PISTON 1
28 1 160690-22300 PIN, PISTON 1
29 1 22252-000160 RING, 16 2
30 1 760690-23700 ROD ASSY, CONNECTING 1
32 2 26106-060302 BOLT, M6X 30 PLATED 2
33 1 183605-14140 KEY 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GAL40SHPSK (D)=GA240SEHPSK
Fig.54. FUEL PIPE (B)=GAL80SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B (©) O (B @
1 1 160810-55301 COCK ASSY, FUEL 1
1-1 1 160810-55303 COCK ASSY, FUEL 1 R
(F=*2007.01)
2 2 16081055380  FILTER 1
2-1 2 16081055550  FILTER, FUEL 1 R
FO& VOB EFECTT . (F=*2007.01)
A FUEL TANK S CUSTOMER ARRANGEMENTS. o5 :
FZ 7k 4 2 16071055390  CUP, FUEL COCK L37 1
7 4-1 2 160810-55540 CUP, FUEL COCK L37 1 R
= (F=+2007.01)
PROAGED PART ; 5 2 160710-55360  RING 1
11 9 5-1 2 160810-55570 RING 1 R
(F=+2007.01)
6 2 160710-55370 GASKET 1
6-1 2 160810-55560 GASKET 1 R

(F=+2007.01)

7 1 106990-44660 CLIP, HOSE 12.5 2
8 1  119520-03990 CLIP, HOSE 10.5 2
9 1 160792-59351 HOSE, FUEL A-450 1
10 1 160820-59391 HOSE, D11.5/L159 1
11 1 160690-55140 BOLT 4
@——2—
&—8 S—6——1
&
=
5—
Remarks Yes No Yes No
(1)FOR FUEL TANK FITTING. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

1 A)=GA140SHPSK D)=GA240SEHPSK
Flg-55- CARBURETOR EB;:GAlSOSEHPS EE;:GA34OSEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 160699-57021 CARBURETOR ASSY 1
REFER TO Fig. 52 2 2 160699-57720 VALVE, THROTTLE 1
3 2  160690-56560 SCREW 2
4 2 160798-56530 JET, MAIN 1
5 2 160690-56570 SCREW 2
6 2  160590-56530 VALVE, CHOKE 1
7 2 160699-57740 JET, PILOT 1
8 2 160692-56710 SCREW 1
9 2 160667-56750 ADJUSTER 1
9-1 2 160691-56790 ADJUSTER 1 N
(F=*2004.06)
10 2 181230-56380 SPRING 2
11 2 160692-56750 CLIP 1
12 2 160690-56630 PIN, FLOAT 1
13 2 160692-56570 FLOAT ASSY 1
14 2 160699-56550 SHAFT, THROTTLE 1
15 2 160702-56720 RING 1
16 2 160593-56540 SEAL 1
17 2 160610-56610 GASKET 1
18 2 160699-57550 BODY, FLOAT CHAMBER 1
19 2 160699-57710 NOZZLE, MAIN 1
20 2 160893-56660 O-RING 1
21 2 160690-57700 STUD 1
22 2 160692-56400 NUT 1
23 2 160594-56810 SPRING 1
24 2 160594-56650 LEVER, CHOKE 1
25 2 160594-56590 RING, CHOKE LEVER 1
26 2 160692-56800 RUBBER, SEAL 1
27 2 160810-56580 RING, CHOKE SHAFT 1
28 2 160590-56800 NOZZLE, MAIN 1
29 2 160699-57730 JET, MAIN 1
30 2 160692-56500 BOLT 1
31 2 160710-56732 VALVE, INJECTION 1
31A 2 160691-56800 CAP 1w
(F=*2004.06)
32 1 160763-12600 GROMMET 1
33 1 160610-56151 GASKET, CARBURETOR 2
34 1 160690-56160 SPACER, CARBURETOR 1
21 35 1 160690-56900 ROD, CHOKE 1
36 1 23061-030120 PIPE, 3X 120 1
20—
22—
J
Remarks Yes No Yes No
(1)REPAIR PART. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; A)=GA140SHPSK D)=GA240SEHPSK
Fig.56. GOVERNOR & CONTROL DEVICE (-otosHpSK (rorzuosEreSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
2 1 160690-61301 SPINDLE 1
3 1 160690-61311 SHAFT 1
4 1 160690-61450 WASHER 1
5 1 160690-61600 GEAR ASSY, GOVERNOR 1
9 1 22372-080000 PIN, SNAP 8 1
10 1 160120-76940 WASHER 1
11 1 160690-66011 SPRING, GOVERNOR 1
12 1 160690-66101 CONTROLLER ASSY 1
13 2 160690-66081 LEVER ASSY, CONTROL 1
17 3 26117-040088 BOLT M 4X 8 PLATED 1
18 2 160690-66111 BASE ASSY 1
19 3 160690-66143 BASE ASSY 1
22 3 160520-66291 SPRING 2
23 3 26117-040257 BOLT, M4X 25 PLATED 1
24 3  26117-040357 BOLT, M4X 35 PLATED 1
24-1 3 26117-040257 BOLT, M4X 25 PLATED 1 N
(F=*2009.03)
25 2 160690-66160 WASHER 1
26 2 160664-66170 WASHER 1
27 2 160664-66180 SPRING 1
28 2 160664-66220 SPRING, RETURN 1
29 2  22137-060000 WASHER, 6 1
30 2  26347-060002 NUT, M6 1
31 2  26756-060002 NUT, LOCK M6 1
32 1 26476-060142 SCREW, TAPPING M6X14 3
33 1 160690-66290 LEVER ASSY, GOVERNOR 1
33-1 1 160690-66370 LEVER ASSY, GOVERNOR 1 R
(F=*2006.06)
33-2 1 160690-66371 LEVER ASSY, GOVERNOR 1 N
(F=+2006.06)
36 2 26366-060002 NUT, M6 1
37 1 160998-66350 LINK, THROTTLE 1
38 1 160690-66660 SPRING, TENSION 1
4 39 1 114770-61600 SEAL, OIL 1
3

REFER TO Fig.50

REFER TO Fig.50

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

Fig.57. FLY.MAGNETO & STARTING DEVICE

(A)=GA140SHPSK
(B)=GA180SEHPS
(C)=GA210S(E)HPS

(D)=GA240SEHPSK
(E)=GA340SEHPSK
(F)=GA210SHPS

No. Lewv. Parts No. Description Qty |
A B () DO () (A
1 1 160692-45110-2 CASE, COOLING FAN 1
2 1 26476-060142  SCREW, TAPPING M6X14 4
3 1 160699-45200 COVER 1
4 1 26476-060142  SCREW, TAPPING M6X14 1
6 1  160690-76251  STARTER ASSY, RECOIL 1
7 2 160690-76511  CASE ASSY, STARTER 1
8 2 160690-76521  REEL 1
9 2 160690-76801  RATCHET 2
10 2 160690-76531  GUIDE, RATCHET 1
1 2 160690-76540  SPRING, SPIRAL 1
12 2 160690-76561  SPRING, FRICTION 1
13 2 160698-76580  SCREW 1
15 2 160690-76630  ROPE, STARTER 1
16 2 160690-76620  KNOB, STARTER 1
17 2 160690-76830  CAP, KNOB 1
18 2 160690-76570  SPRING, RETURN 2
19 1  160690-76591  PULLEY, STARTER 1
20 1 26106-060082  BOLT, M6X 8 PLATED 4
22 1 160690-78533  COIL, IGNITION 1
23 1  160690-78542 ROTOR 1
24 1 160699-45010  CASE, COOLING FAN 1
25 1 160690-04350  BOLT, M6X30 2
26 1 29610-000650  CLAMP, SPEED 065 1
27 1 160690-78030  PLUG, SPARK N11YC 1
27-1 1 160690-78020  PLUG, SPARK 1 R
(F=*2006.05)
28 1 160700-78040  CAP, PLUG 1
28-1 1 160700-78041  CAP, PLUG 1 N
(F=*2006.02)
29 1 160700-78050  TERMINAL, PLUG 1
=T 30 1 160700-78720 GROMMET 1
PACKAGED PART 31 1 29610-000950  CLAMP, SPEED 095 1
33 32 1 160611-77250  SWITCH, STOP 1
"\‘M\‘ 33 1 160495-77260  WIRE 1
AR 34 1 26366-080002  NUT, M8 1
%/ 39 35 1 160797-45232  COVER 1
36 1 160260-78700 CLAMP 1
34

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CD10-M78002

; (A)=GA140SHPSK (D)=GA240SEHPSK
F|958 TOOL & LABEL (B)=GA180SEHPS (E)=GA340SEHPSK
(C)=GA210S(E)HPS (F)=GA210SHPS
No. Lev. Parts No. Description Qty |

A ® € O E ©

160110-92610 BAG, TOOL
160120-92700  WRENCH, 21 L86
160110-92710 HANDLE, WRENCH

28110-100120 SPANNER, 10X12
161690-07300 LABEL
160690-07260 LABEL, DRAIN

®(~N o AW N R
N T = = N [ RS
L TN = W ) [ RSN

160520-07370 LABEL, CLEANER

| fEEENICHE AR

N, Jad

by [CHECK ENGINE OIL BEFORE OPERATING.
i

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.
101158-11180

104200-59170

105250-07330
105250-07340
105425-01250
106500-44870

106990-44660

114250-12300

114250-12520
114250-12540
114250-12550
114250-12560
114250-14400

114250-45310
114270-01600

Fig. No.

11
21

1
10

20

30

40

Ref. No.

= =
(o RSN ENENE PN ENENENEN|

[N
P NI g S 2

-1
-1
-1
-1

Parts No.
114270-01600

114270-59010
114299-01760

114299-01950
114371-77110
114371-77130
114371-77140
114371-77160
114371-77170
114371-77180
114371-79040
114371-79050
114371-79060
114371-79070

114770-61600

119520-03990

121520-77710
124195-77770

124298-77020

129470-49040
129900-26250

160110-01870

Ref. No.

Parts No.

160110-01870
160110-02220

160110-92610

160110-92710

160120-56600
160120-56670
160120-76940

160120-92700

160210-56610

160211-56950
160260-76620

160260-78700

160310-56980
160310-56990
160330-56740
160341-01950
160393-55050
160490-14200

160493-12550

Fig. No.

30
30

40

Ref. No.
22

11

l_\
P~

WOWWWWWWRRRRRERR

Parts No.

160493-12550
160493-59391
160495-12540
160495-12550
160495-12551
160495-77260
160520-07370

160520-66291

160580-12531
160590-11011
160590-11100
160590-11110

160590-14400
160590-14570
160590-21200
160590-21210

160590-22300
160590-56530

160590-56710
160590-56800

160590-78533
160590-78542
160591-01761

160591-59350
160591-59361
160592-56540
160593-56540
160593-57540
160593-57550
160593-66150

160594-56590

160594-56650

Fig. No.

52




Parts No. Index

Parts No.
160594-56810

160594-66011
160598-01331
160598-14050
160598-14051
160598-22010

160598-45110-1

160598-56072
160598-56600
160610-01690

160610-02220
160610-03050

160610-03180
160610-04201

160610-04570

160610-04910

160610-21290

160610-55100
160610-56151

160610-56550
160610-56610

Fig. No.

25
55

ORI

Parts No.

160610-56610
160610-56630
160610-56660

160610-56900

160611-77250
160640-56850

160641-76530

160641-76570

160664-66170
160664-66180
160664-66220
160667-56740
160667-56750

160667-59360
160670-66350

160671-78200

160690-02220

160690-03050

Fig. No.

55
25

25

Parts No.
160690-04350

160690-04610

160690-07260

160690-07320
160690-11011
160690-11100
160690-11110

160690-11120

160690-11130
160690-11140
160690-11150

160690-11180

160690-11200

160690-11222

160690-11271

160690-11280

. No.

Parts No.
160690-11280

160690-11290

160690-11300

160690-11311

160690-12510
160690-12530
160690-12540
160690-12600

160690-12610
160690-13201

160690-14051
160690-14052

160690-14160

160690-14570
160690-14571

160690-21201

160690-22300

160690-45200
160690-55140
160690-55390

160690-55462
160690-56160




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.

160690-56560 6 3 160690-66160 56 25 160690-78230 37 33 160692-66051 7 13
3-1 160690-66290 7 34 47 33 160693-12930 32 6

35 2 16 34 160690-78533 17 5 160693-45130-1 27 1A
45 3 26 34 27 30 160693-56570 15 18
55 3 56 33 53 25 20

160690-56570 6 4 160690-66370 7 34 -1 57 22 160693-56600 15 21 -1
15 4 16 34 -1 160690-78542 27 54 160697-12560 22 4
35 4 26 34 -1 57 23 160697-12570 22 5
45 4 56 33 -1 160691-56680 6 5 160697-45150-1 27 1
55 5 160690-66371 7 34 -2 160691-56700 6 15 160697-45900 8 8
160690-56580 15 3 16 34 -2 160691-56720 6 13 27 5
160690-56630 6 10 26 34 -2 160691-56790 15 25 -1 160697-56620 6 11
15 11 56 33 -2 55 9 -1 15 10
35 21 160690-66660 7 39 160691-56800 15 34 A 25 11
45 10 16 38 55 31 A 160697-56650 15 13
55 12 26 39 160691-56810 15 6 -2 160697-56730 6 12
160690-56900 55 35 36 39 160691-77020 18 2 160697-66100 7 12
160690-57700 15 19 -1 46 39 28 1 160697-66110 7 18
55 21 56 38 160691-77310 18 17 16 18
160690-61301 7 2 160690-76251 17 22 160691-77470 18 19 26 18
16 2 57 6 160691-77510 18 20 160697-66121 7 19
26 2 160690-76511 17 23 160692-07251 19 7 16 19
36 2 57 7 160692-45110-2 57 1 26 19
46 2 160690-76521 17 24 160692-45120 17 15 160697-76251 8 13
56 2 57 8 160692-55300 14 14 27 12
160690-61311 7 3 160690-76531 17 26 160692-56400 55 22 160697-76510 8 14
16 3 57 10 160692-56500 6 22 27 13
26 3 160690-76540 17 27 25 23 160697-76520 8 15
36 3 57 11 55 30 27 14
46 3 160690-76561 17 28 160692-56540 6 6 160697-76550 8 18
56 3 57 12 160692-56560 25 30 27 17
160690-61450 7 4 160690-76570 17 34 160692-56570 55 13 160697-76570 8 20
16 4 57 18 160692-56700 15 30 27 19
26 4 160690-76591 17 35 160692-56710 6 7 160697-76591 8 25
36 4 57 19 15 7 160697-76630 8 24
46 4 160690-76620 17 32 25 7 27 23

56 4 57 16 35 32 160697-76640 8 20 A

160690-61600 7 5 160690-76630 17 31 45 7 27 23 A
16 5 57 15 55 8 160697-76650 8 22
26 5 160690-76801 17 25 160692-56750 6 23 27 21
36 5 57 9 15 9 160697-76660 8 21
46 5 160690-76830 17 33 25 24 27 20
56 5 57 17 35 19 160697-77750 8 39
160690-66011 16 11 160690-78020 17 1-1 45 23 27 43
26 11 57 27 -1 55 11 160698-07270 19 9
56 11 160690-78030 17 1 160692-56770 25 29 160698-22020 13 19
160690-66081 56 13 57 27 160692-56800 6 14 160698-22120 13 31
160690-66101 56 12 160690-78230 8 31 15 31 160698-22130 13 37
160690-66111 56 18 17 10 25 14 160698-22140 13 33
160690-66143 56 19 27 32 55 26 160698-22150 13 39




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
160698-56520 15 2 -1 160700-78040 8 35 160710-56732 15 32 160793-78010
25 2 17 2 55 31 160793-78630
160698-56550 15 12 27 39 160710-56740 15 6 160793-78631
160698-56620 15 21 37 41 160710-78710 14 27 160797-01761
160698-56820 15 2 47 41 17 38
160698-56840 25 33 57 28 27 46 160797-01851
160698-57020 15 1 160700-78041 8 35 -1 37 35
160698-57021 15 1-1 17 2 -1 47 35
160698-57460 15 18 -1 27 39 -1 160725-77380 18 18
160698-57530 15 21 -2 37 41 -1 28 16 160797-07450
160698-76580 17 29 47 41 -1 160730-56640 6 19 160797-12530
57 13 57 28 -1 25 19 160797-12550
160698-78512 17 6 160700-78050 8 36 160760-12530 12 4 160797-12580
27 27 17 3 52 3 160797-12910
160699-01332 11 22 27 40 160762-55150 14 13 160797-45232
21 22 37 42 160763-12600 47 48
51 22 47 42 55 32
160699-11200 21 10 57 29 160769-56640 15 17
51 10 160700-78720 8 37 160769-56660 15 19
160699-14050 23 1 17 12 160769-59370 24 10
160699-14051 23 1-1 27 41 160790-04600 3 6 -1 160797-66210
160699-14170 23 1-2 37 43 12 10 -1
160699-21220 23 16 47 43 22 6 -1 160797-66221
160699-21850 23 16 -1 57 30 32 12
53 18 160702-56720 15 26 52 6 160797-66230
160699-22010 23 20 35 25 160790-11011 31 2 160797-66311
53 22 45 26 160790-11101 31 7
160699-45010 8 27 55 15 160790-11111 31 8
17 14 160708-55150 14 13 -1 160790-45110-2 37 1
27 25 160710-55061 14 4 160790-56151 35 34
57 24 160710-55360 5 3 160790-56160 35 36 160797-66320
160699-45200 8 5-1 14 18 160790-56571 45 30
17 16 24 5 160790-56610 35 27
57 3 34 5 160790-66010 36 11
160699-56080 25 1 44 5 160790-76590 37 25
160699-56530 25 12 54 5 160791-78510 37 31 160798-12490
160699-56550 55 14 160710-55370 5 4 160791-78522 37 32 160798-12630
160699-57021 55 1 14 19 47 32 160798-22010
160699-57550 55 18 24 6 160791-78650 37 34 160798-55510
160699-57710 55 19 34 6 47 34
160699-57720 55 2 44 6 160791-78751 37 29
160699-57730 55 29 54 6 160792-56540 35 10 160798-56150
160699-57740 15 6 -1 160710-55382 14 20 160792-56600 45 33 A 160798-56440
55 7 160710-55390 5 6 160792-56620 35 29 160798-56530
160699-66130 16 12 14 21 160792-59351 54 9 160798-56610
26 12 24 4 160792-59361 24 10 -1 160798-56660
160699-76591 27 24 34 4 160793-56380 35 33 160798-56720
160699-76951 27 49 44 4 160793-56600 35 24 160798-56750
160699-77550 28 18 -1 54 4 160793-78010 8 34 160798-56790
160699-77600 28 34 -1 160710-56732 6 27 27 38 160802-59371




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.
160802-78270 8 42 -1 160810-56580 25 16 160890-45200 47 5 160893-56660 55 20
46 35 18 160890-56160 45 35 160897-45910 27 45
22 10 45 14 160890-56610 45 27 37 6
160808-55300 24 1-1 55 27 160890-56620 35 13 47 7
34 1-1 160810-56590 15 15 45 11 160897-45920 8 9
44 1-1 160820-03180 41 1 160890-56700 45 15 43
160808-55301 24 1-2 160820-59391 14 25 160890-56790 35 20 27 6
34 1-2 54 10 45 9 37 2
44 1-2 160880-56760 35 3 160890-66010 46 11 7
160810-03180 2 1 160890-01210 31 21 160890-66050 36 9 47 8
11 21 41 21 46 9 160897-45930 8 10
21 1 160890-01331 31 22 160890-66200 36 34 10 -1
51 1 160890-04320 42 9 46 34 10 -2
160810-23201 33 30 160890-04330 31 16 160890-76250 37 14 27 7
43 30 41 16 47 14 51
160810-55301 5 1 160890-11011 41 2 160890-76510 37 15 37 10
24 1 160890-11012 41 2 -1 47 15 47 49
34 1 160890-11101 41 7 160890-76520 37 16 160900-76620 8 23
44 1 160890-11111 41 8 47 16 27 22
54 1 160890-11120 31 9 160890-76530 37 17 160903-56670 25 4
160810-55303 5 1-1 41 9 47 17 160903-59361 24 9
54 1-1 160890-11190 31 10 160890-76540 8 17 34 9
160810-55380 5 5 41 10 27 16 44 9
24 2 160890-11202 31 11 37 18 160910-56151 42 7
34 3 160890-11270 31 13 47 18 45 34
44 3 41 13 160890-76550 37 19 160975-59361 34 10
54 2 160890-11290 31 15 47 19 44 10
160810-55540 5 6 -1 41 15 160890-76570 37 21 -1 160990-56500 45 17 -1
54 4 -1 160890-11300 31 17 47 21 -1 160992-45111-2 47 1
160810-55550 5 5-1 41 17 160890-76580 37 22 160992-56520 45 2
24 2 -1 160890-11311 31 18 47 22 160992-56540 35 28
34 3-1 41 18 160890-76590 47 25 160998-01200 41 22
44 3-1 160890-13211 32 14 160890-76600 37 24 160998-01331 41 25
54 2 -1 42 11 47 24 160998-01950 1 20
160810-55560 5 4 -1 160890-14051 33 1 160890-76610 37 21 20 21
24 6 -1 43 1 47 21 30 20
34 6 -1 160890-14052 33 1-1 160891-56600 6 26 40 20
44 6 -1 43 1-1 25 27 160998-04330 42 8 -1
54 6 -1 160890-14200 33 11 160891-77020 38 1 160998-04340 42 9 -1
160810-55570 5 3-1 43 11 48 1 160998-11200 41 11
24 5-1 160890-14400 43 10 160891-77310 38 21 160998-12560 42 1
34 5-1 160890-14560 33 8 48 21 160998-12710 32 1B
44 5-1 43 8 160891-77490 38 22 42 2
54 5-1 160890-21200 33 15 48 22 160998-12720 42 3
160810-56151 32 10 43 15 160891-77750 38 11 160998-12730 32 1C
35 35 160890-21220 33 16 48 11 42 4
160810-56550 6 21 43 16 160891-77760 38 12 160998-12740 32 1D
15 20 160890-22300 33 26 48 12 42 5
160810-56580 6 16 43 26 160891-78200 18 22 160998-12910 32 9 -1
15 14 160890-45200 37 4 160893-56580 15 33 42 6




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No

160998-22010 43 20 181230-56380 25 8 183605-66050 36 13 183705-07281 39 15
160998-45311 47 2 32 46 13 49 10
160998-55390 24 4 -1 35 6 183605-66701 16 41 183705-07290 9 11
34 4 -1 11 26 42 29 10

44 4 -1 30 36 41 39 16

160998-56081 45 1 45 8 46 45 49 11
160998-56082 45 1-1 55 10 183605-66950 16 42 183705-07300 9 12
160998-56610 45 12 183131-07450 29 19 26 43 29 11
160998-56620 45 5 39 8 36 43 39 17
160998-56630 45 6 49 31 46 41 49 12
160998-56640 45 13 183131-07600 29 18 183605-66960 16 43 183705-07310 9 13
160998-56660 45 18 39 23 26 44 29 12
160998-56670 45 19 49 17 36 42 39 18
160998-56680 45 20 183131-79510 38 30 46 46 49 13
160998-56700 45 28 183131-95640 28 35 183605-95610 28 34 183705-07320 9 14
160998-56710 45 31 38 38 183614-07710 9 20 29 13
160998-56720 45 32 48 39 29 22 39 19
160998-56730 45 21 183135-91080 48 31 39 25 49 14
160998-56900 35 17 183231-95940 38 40 49 19 183705-07340 9 15
160998-56990 45 33 183232-77521 28 17 183614-07720 9 21 29 15
160998-66220 7 24 -1 38 23 29 23 39 30
16 24 -1 48 23 39 26 49 24

26 24 -1 183332-07420 9 9 49 20 183705-07403 9 26

160998-66270 46 12 29 8 183614-07730 9 22 29 28
160998-66350 7 38 39 14 29 24 39 22
16 45 49 9 39 27 49 16

26 38 183366-59340 28 38 -1 49 21 183705-07750 9 24

36 38 183505-12500 3 2 183614-07740 9 23 29 26

46 38 183505-12600 3 1 29 25 39 29

56 37 183505-12601 3 1-1 39 11 49 23

160998-77530 28 17 -1 183505-45210 8 2 49 7 183705-14140 33 31
38 23 -1 183505-45311 8 7 183614-07790 9 25 43 31

48 23 -1 183505-59050 38 42 29 27 183705-45050 37 9

160998-77751 37 45 48 43 39 28 183730-07420 9 17
47 45 183505-97700 8 52 49 22 183730-07470 9 18

160998-78010 47 40 183605-07220 19 6 183632-07600 9 8 29 17
160998-78400 37 32 -1 29 29 29 7 39 9
47 32 -1 39 13 39 12 49 32

160998-78510 47 31 49 28 49 8 183730-91450 8 47
160998-78761 47 29 183605-07230 29 30 183632-56900 8 44 183732-45540 27 10
161690-07300 9 6 39 7 28 24 183732-78030 28 18
19 14 49 30 38 28 183732-95501 8 48

29 14 183605-14140 4 30 48 28 28 30

39 10 13 30 183650-59370 8 54 38 34

49 29 23 31 28 38 48 35

58 6 53 33 183702-12551 22 1 183733-07360 9 16

181230-56380 6 8 183605-45050 27 9 183702-12611 22 2 29 16
29 183605-45310 27 48 183702-12620 22 3 39 21

15 8 183605-66050 16 13 183705-07281 9 10 49 15

24 26 13 29 9 183733-07800 9 28




Parts No.

Index

Parts No.
183733-07800

183733-07920

183733-79510

183733-79511
183805-07470

183805-07480

183805-45051
183805-97610

183805-97630
183833-45200

183920-91280

183920-91450

183933-79510
183993-59360
194250-51660
194990-22130

194990-22140

22137-040000

22

32

42

Parts No.
22137-040000

22137-060000

22137-160000
22217-160000
22252-000130
22252-000160

22252-000190

22351-040008

22372-080000

22512-040120

22512-040160

22512-040300

22512-050160

23000-035000
23061-030120
23061-030270

23061-030280

24101-062040

l_\
A BPRONCITONOOO

NENNNNNNEENNNNNN %
OCOOOMNNONODOOOOOWWmO =
P

o

-1
-1
-1

Parts No.

24101-062040
24101-062050

24311-000180

26022-060162
26022-060202
26023-040102
26106-060082

26106-060102

26106-060122

26106-060202

26106-060302

26106-060352

Fig. No.

1
10

20

50

Ref. No.

Parts No.
26106-060352

26106-080122
26106-080142
26106-080252
26106-080302
26106-100302

26117-040088

26117-040257

26117-040357

26216-080182

26226-060752
26347-040002

26347-060002




Parts No. Index

Parts No.
26366-060002

26366-080002

26366-100002
26476-060142

Fig. No.

12
16

22
32
36

38
46

16

26
27

46
47

Ref. No.

Parts No.
26476-060142

26476-060252

26557-040102

26737-160002

26756-060002
26757-050002

27310-060001

28110-100120

29311-122000
29610-000650

29610-000950

Fig. No.

a7

Ref. No.

Parts No.
29610-000950

29621-100000

29622-250001
720380-11570

760590-01531
760590-21700
760590-23700
760598-01561
760598-22500
760690-01520
760690-01540

760690-21700
760690-23700

760690-55702
760690-55703
760698-01730
760698-22501
760699-01730
760699-01741
760699-21700
760699-21701

760780-22530

760790-21700
760790-23700
760798-01581
760798-22500
760890-01512

760890-23700
760998-01742
760998-21700
760998-22500
783732-01564
X131009601X

X132009202X

-1
-1

-1
-1

Parts No.

X132009202X
X133004703X

X133104900X
X136105701X
X2114274200

X2114715500

X2114811000

X224023400X
X224211001X
X266008300X
X266008503X
X366102100X
X503106201X
X520003100X
X8167050951
X8580151002

XBV26472

P




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.CYLINDER HEAD & BONNET
	3.AIR CLEANER
	4.CRANKSHAFT,PISTON & CAMSHAFT
	5.FUEL PIPE
	6.CARBURETOR
	7.GOVERNOR & CONTROL DEVICE
	8.FLY.MAGNETO & STARTING DEVICE
	9.TOOL & LABEL
	10.CYLINDER BLOCK
	11.CYLINDER HEAD & BONNET
	12.AIR CLEANER
	13.CRANKSHAFT,PISTON & CAMSHAFT
	14.FUEL TANK & FUEL PIPE
	15.CARBURETOR
	16.GOVERNOR & CONTROL DEVICE
	17.FLY.MAGNETO & STARTING DEVICE
	18.STARTING MOTOR
	19.TOOL & LABEL
	20.CYLINDER BLOCK
	21.CYLINDER HEAD & BONNET
	22.AIR CLEANER
	23.CRANKSHAFT,PISTON & CAMSHAFT
	24.FUEL PIPE
	25.CARBURETOR
	26.GOVERNOR & CONTROL DEVICE
	27.FLY.MAGNETO & STARTING DEVICE
	28.STARTING MOTOR
	29.TOOL & LABEL
	30.CYLINDER BLOCK
	31.CYLINDER HEAD & BONNET
	32.AIR CLEANER
	33.CRANKSHAFT,PISTON & CAMSHAFT
	34.FUEL PIPE
	35.CARBURETOR
	36.GOVERNOR & CONTROL DEVICE
	37.FLY.MAGNETO & STARTING DEVICE
	38.STARTING MOTOR
	39.TOOL & LABEL
	40.CYLINDER BLOCK
	41.CYLINDER HEAD & BONNET
	42.AIR CLEANER
	43.CRANKSHAFT,PISTON & CAMSHAFT
	44.FUEL PIPE
	45.CARBURETOR
	46.GOVERNOR & CONTROL DEVICE
	47.FLY.MAGNETO & STARTING DEVICE
	48.STARTING MOTOR
	49.TOOL & LABEL
	50.CYLINDER BLOCK
	51.CYLINDER HEAD & BONNET
	52.AIR CLEANER
	53.CRANKSHAFT,PISTON & CAMSHAFT
	54.FUEL PIPE
	55.CARBURETOR
	56.GOVERNOR & CONTROL DEVICE
	57.FLY.MAGNETO & STARTING DEVICE
	58.TOOL & LABEL
	Parts No. Index

